T353NC

Parts Catalog



1. ENGINE S4L2 PART NO. S4L2

FIG 101 CYLINDER HEAD

FIG 102 VALVE MECHANISM

FIG 103 ROCKER COVER & CAMSHAFT
FIG 104 CRANKCASE

FIG 105 REAR PLATE & MAIN METAL
FIG 106 TIMING GEAR CASE

FIG 107 OIL PAN

FIG 108 MAIN MOVING PARTS

FIG 109 TIMING GEAR

FIG 110 INLET & EXHAUST SYSTEM
FIG 111 OIL PUMP

FIG 112 OIL SYSTEM

FIG 113 COOLING SYSTEM

FIG 114 FUEL SYSTEM

FIG 115 NOZZLE

FIG 116 FUEL INJECTION PUMP
FIG 117 FUEL FILTER

FIG 118 GOVERNOR

FIG 119 ELECTRIC PARTS

FIG 120 STARTER

FIG 121 ALTERNATOR

FIG 122 CONTROL SYSTEM

FIG 123 INSTRUMENT

FIG 124 OVERHAUL GASKET KIT

2. ENGINE ACCESSORIES & CONTROL PART NO.

T353NC-E-C2

FIG 201 AIR CLEANER
FIG 202 RADIATOR
FIG 203 MUFFLER

FIG 204 FUEL TANK

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53

56
58
60
62



FIG 205 ACCELERATOR

3. CLUTCH, BRAKE, STEERING PART NO. T353NC-E-C3

FIG 301 CLUTCH PEDAL

FIG 302 FLYWHEEL & CLUTCH

FIG 303 BRAKE PEDAL

FIG 304 BRAKE

FIG 305 HAND BRAKE LINKAGE
FIG 306 FRONT WHEEL MOUNTING
FIG 306A FRONT WHEEL MOUNTING
FIG 307 REAR WHEEL MOUNTING
FIG 307/A REAR WHEEL MOUNTING
FIG 308 STEERING WHEEL

FIG 309 STEERING VALVE & TILT
FIG 310 STEERING CYLINDER

4. TRANSMISSION & REAR AXLE PART NO. T353NC-E-
C4

FIG 401 TRANSMISSION FRONT CASE

FIG 402 INPUT METAL

FIG 403 INPUT GEAR

FIG 404 4AWD DRIVE GEAR

FIG 405 MAIN CHANGE GEARS & REVERSE GEARS
FIG 406 SUB CHANGE GEARS

FIG 407 PINION GEARS

FIG 408 P.T.O DRIVE SHAFT

FIG 409 P.T.O CHANGE GEARS

FIG 410 DIFF LOCK

FIG 411 TRANSMISSION REAR CASE

FIG 412 REAR AXLE HOUSINGS (1)

FIG 413 REAR AXLE HOUSINGS (2)

FIG 414 MAIN CHANGE LEVER

FIG 415 SUB CHANGE LEVER

FIG 416 REVERSE LINK

FIG 417 REVERSE CHANGE LEVER

FIG 418 4WD CHANGE LEVER

5. FRONT AXLE PART NO. T353NC-E-C5
FIG 501 FRONT AXLE BRACKET

64

67
69
71
73
75
1
79
81
83
85
87
89

92

94

96

98
100
102
104
106
108
110
112
114
116
118
120
122
124
126

129



FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT 131

FIG 503 FRONT AXLE HOUSING 133
FIG 504 FRONT GEAR CASE (1) 135
FIG 505 FRONT GEAR CASE (2) 137

6. HYDRAULICS & 3-POINT LINK PART NO. T353NC-E-C6

FIG 601 GEAR PUMP 140
FIG 602 CYLINDER CASE 142
FIG 603 LIFT ARM 144
FIG 604 CYLINDER 146
FIG 605 POSITION LINK (1) 148
FIG 606 POSITION LINK (2) 150
FIG 607 CONTROL VALVE 152
FIG 608 POSITION LEVER 154
FIG 609 HYDRAULIC PIPE (1) 156
FIG 609A HYDRAULIC PIPE (1) 158
FIG 610 HYDRAULIC PIPE (2) 160
FIG 611 EXTERIOR HYD.VALVE 162
FIG 611A EXTERIOR HYD.VALVE 164
FIG 612 3-POINT LINK 166
FIG 613 HITCH & COVER 168

7. SHEET METAL & ROPS PART NO. T353NC-E-C7

FIG 701 HOOD (1) 171
FIG 702 BONNET 173
FIG 704 FENDER & REAR FRAME 175
FIG 704A FENDER & REAR FRAME 178
FIG 705 DASHPANEL 181
FIG 706 FLOOR PANEL 183
FIG 707 SEAT 185
FIG 708 FRONT & REAR MOUNTING 187
FIG 709 ROPS 189
FIG 710 FRONT & REAR MOUNTING 191
FIG 711 SEAL FLOOR & CABIN 193
FIG 712 CAB FRAME & DOOR 195

FIG 713 FRONT GLASS 197



FIG 714 SIDE & REAR GLASS
FIG 715 ROOF

FIG 716 HEATER

FIG 717 ROOF

8. ELECTRICALS & HARNESS PART NO. T353NC-E-C8

FIG 801 BATTERY & MOUNTING
FIG 802 LAMP

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM

FIG 805 HARNESS (1)

FIG 806 HARNESS (2)

FIG 808 HARNESS

9. WEIGHT,LABEL, TOOLS PART NO. T353NC-E-C9

FIG 901 WEIGHT

FIG 902 TOOL & ACCESSORY
FIG 903-1 LABEL

FIG 903-2 LABEL

FIG 904 LABEL

FIG 904 LABEL

199
201
203
205

208
210
212
214
216
218
220

223
225
227
229
231
233



1. ENGINE S4L2 PART NO. S4L2

FIG 101 CYLINDER HEAD

FIG 102 VALVE MECHANISM

FIG 103 ROCKER COVER & CAMSHAFT
FIG 104 CRANKCASE

FIG 105 REAR PLATE & MAIN METAL
FIG 106 TIMING GEAR CASE

FIG 107 OIL PAN

FIG 108 MAIN MOVING PARTS

FIG 109 TIMING GEAR

FIG 110 INLET & EXHAUST SYSTEM
FIG 111 OIL PUMP

FIG 112 OIL SYSTEM

FIG 113 COOLING SYSTEM

FIG 114 FUEL SYSTEM

FIG 115 NOZZLE

FIG 116 FUEL INJECTION PUMP
FIG 117 FUEL FILTER

FIG 118 GOVERNOR

FIG 119 ELECTRIC PARTS

FIG 120 STARTER

FIG 121 ALTERNATOR

FIG 122 CONTROL SYSTEM

FIG 123 INSTRUMENT

FIG 124 OVERHAUL GASKET KIT

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53



FIG 101

T353NC

CYLINDER HEAD

/2

Year/Month

2020.07

NOTE




/2

Year/Month

FIG 101 CYLINDER HEAD
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
101 1 |31A01-15021 HEAD ASSY,CYLINDER 1 C

101 2 |* HEAD SUB ASSY,CYL 1

101 | 201 | MDO000245 CAP,SEALING 1 B

101 | 202 | MF665538 CAP,SEALING 7 B

101 | 203 |* SEAT,VALVE,INLET 4

101 | 204 |* SEAT,VALVE,EXHAUST 4

101 | 205 |31A01-02500 GUIDE,EXHAUST VALVE 4 B

101 | 206 |31A01-02800 GUIDE,INLET VALVE 4 B

101 | 207 |* HEAD,CYLINDER 1

101 | 208 |31A03-13600 JET,COMBUSTION 4

101 3 |MS661140 PLUG, TAPERED 1

101 4 |31A01-11101 BOLT,CYLINDER HEAD 14

101 5 |[31A01-33300 GASKET,CYLINDER HEAD 1 B

101 6 |MM408470 HANGER,ENGINER 2

101 7 [MF241280 BOLT ,W/WASHER 2

NOTE




FIG 102

T353NC

VALVE MECHANISM

/2

Year/Month

2020.07

NOTE




/2

Year/Month

FIG 102 VALVE MECHANISM
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
102 1 |31A04-40100 VALVE,INLET 4 B
102 2 [31A04-30200 VALVE,EXHAUST 4 B
102 3 [31A04-01301 SPRING,VALVE 8 A
102 4 | MM433-30601 RETAINER,VALVE STEM 8
102 5 [MD016483 VALVE,LOCK 16
102 6 [MD115472 SEAL,VALVE STEM 8 B
102 7 |31A04-00700 CAP,VALVE 8
102 8 |* CAP,OIL FILTER 1
102 | 801 |F1035-05010 BOLT 1
102 | 802 |MF522010 RING,SNAP 2
102 | 803 [31A04-11024 ROCKER ASSY 8
102 | 804 |F2325-08000 NUT JAM 8
102 | 805 |* ROCKER,ARM 8
102 | 808 |32A04-02401 SCREW ROCKER 8
102 | 809 |31A04-21010 SHAFT ASSY,ROCKER 1
102 | 810 |MD021204 CAP,SEALING 2
102 | 811 |* SHAFT,ROCKER 1
102 | 812 |31A04-34100 BRACKET,ROCKER SHAFT 1
102 | 813 |31A04-34300 BRACKET,ROCKER SHAFT 3
102 | 814 |32C04-04501 SPRING,ROCKER 3
102 | 815 |32C04-06101 BOLT,ROCKER BRACKET 4
102 9 |[31A65-03090 SHAFT,FUEL INJ PUMP 1
102 10 |MD703856 BEARING,RADIAL BALL 1 B
102 11 | MDO000425 WASHER 1
102 12 |MF476018 KEY,SUNK 1
102 13 |MF241251 BOLT ,W/WASHER 1
NOTE

-10 -




H/E

Year/Month

FIG 103 ROCKER COVER & CAMSHAFT
T353NC 2020.07
£ y
FIJRMRD*@)
NOTE

-11 -




/2

Year/Month

FIG 103 ROCKER COVER & CAMSHAFT
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
103 | 1 |31A04-20032 COVER ASSY,ROCKER 1 c

103 | 101 |* PIPE 1

103 | 102 |* COVER,ROCKER 1

103 2 |31A04-33202 GASKET,ROCKER COVER 1 B

103 3 |MS470059 CLIP 1

103 4 | MF241261 BOLT ,W/WASHER 5

103 5 [MD008784 CAP,OIL FILLER 1

103 6 |[31A05-00031 CAMSHAFT 1

103 7 [MF476215 KEY,WOODRUFF 1

103 8 [30405-31403 PLATE,THRUST 1

103 9 [MF240051 BOLT ,W/WASHER 2

103 | 10 [31A05-00300 TAPPET 8

103 11 |31A05-01300 ROD,PUSH 8

103 12 | MM400380 PIPE,BREATHER 1

NOTE

-12 -




Year/Month

2020.07

CRANKCASE

FIG 104

T353NC

NOTE

-13 -



/2
Year/Month

FIG 104 CRANKCASE
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
104 1 |31A07-16010 BLOCK ASSY,CYLINDER 1 C
104 2 |* BLOCK SUB ASSY,CYL 1

104 | 201 [04826-22000 CAP,SEALING 3 B
104 | 202 [04826-23500 CAP,SEALING 3 B
104 | 203 |31A07-00801 BOLT,BEARING CAP 10

104 | 204 |31A07-03100 BUSH,CAMSHAFT 1

104 | 205 |* CAP SET,METAL 1

104 | 206 |* CAP,METAL FRONT 1

104 | 207 |* CAP,METAL NO.2 1

104 | 208 |* CAP,METAL NO.3 1

104 | 209 |* CAP,METAL NO.4 1

104 | 210 |* CAP,METAL REAR 1

104 | 211 |* BLOCK,CYLINDER 1

104 3 |MM430613 GUIDE,OIL LEVEL 1

104 4 | MF665532 CAP,SEALING 1

104 5 |[MF665533 CAP,SEALING 1

104 6 |[MS661140 PLUG, TAPERED 2

104 7 |MS471104 BUSHING,KNOCK 4

104 8 |[MS471105 BUSHING,KNOCK 2

104 9 |[MS471110 BUSHING,KNOCK 1

104 10 |MF665511 PLUG,EXPANSION 1

104 11 | MF472404 PIN,DOWEL 1

104 12 | MM409645 PIN,DOWEL 2

104 13 |31A23-00051 SHAFT ASSY,IDLER 1

104 | 1301 |* BALL,STEEL 1

104 | 1302 |* SHAFT,IDLER 1

104 14 |31A07-12200 SEAL,SIDE 4 B
104 15 |30L07-00700 SHAFT,OIL FILTER 1

104 16 |F2846-05000 PIN,DOWEL 2

104 17 |MD024256 PLUG, TAPERED 1

104 | 18 [31A07-02500 STUD 2

104 19 |MF100110 BOLT 4

104 | 20 |04827-90130 PLUG, TAPERED MEC 2

104 | 21 |MS661142 PLUG, TAPER 1

NOTE

-14 -




/2

FIG 105 REAR PLATE & MAIN METAL vear/Month
T353NC 2020.07
FORYARD
2 S
P
- N
AR o
B %%
NOTE

-15 -




/2

Year/Month

FIG 105 REAR PLATE & MAIN METAL
T25ING 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
105 1 |31A07-11601 CASE,OIL SEAL 1
105 2 [31A07-11701 GASKET,OIL SEAL CASE 1 B
105 | 3 [31A07-02300 SEAL,OIL 1
105 4 | MF100055 BOLT 5
105 5 |[31A46-12400 JOINT,WATER DRAIN 1
105 | 6-9 |31A09-01050 BEARING SET STD 1 B
105 10 |31A07-02401 GASKET,REAR 1 B
NOTE

-16 -




/2
Year/Month

2020.07

TIMING GEAR CASE

FIG 106

T353NC

NOTE

217 -



/2

Year/Month

FIG 106 TIMING GEAR CASE
T25ING 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
106 1 |31A11-02100 PLATE,FRONT 1

106 2 [31A07-11901 GASKET,FRONT PLATE 1 B

106 3 [MF240051 BOLT ,W/WASHER 5

106 4 |31A11-00802 CASE,GEAR P.T.O. 1

106 5 |[31Al11-11101 GASKET,GEAR 1 B

106 | 6 |MF100064 BOLT 8

106 7 |MD008762 SEAL,OIL 1 B

106 8 |[31A11-05101 HOUSING,GEAR 1

106 9 |[31A11-05201 GASKET,HOUSING 1 B

106 10 |30A11-00101 GASKET,0/PUMP COVER 2 B

106 11 | MF241257 BOLT ,W/WASHER 1

106 12 | MS401427 STUD 1

106 13 | MS401435 STUD 1

106 14 | MS401426 STUD 2

NOTE

-18 -




FIG 107

T353NC

OIL PAN

/2

Year/Month

2020.07

NOTE

-19 -




/2

Year/Month

FIG 107 OIL PAN
T25ING 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
107 1 |31A13-03010 PAN ASSY,OIL
107 | 101 | MF660065 GASKET,OIL DRAIN B
107 | 102 | MF665004 PLUG,DRAIN B
107 | 103 |* PAN,OIL
107 2 |30H13-00801 BOLT,FLANGE 16
107 F1035-08040 BOLT
107 F2515-08000 WASHER,SPRING
NOTE

-20 -




H/E

Year/Month

FIG 108 MAIN MOVING PARTS
T353NC 2020.07
SEE GROUP NO, 90
NOTE

=21 -




/2

Year/Month

FIG 108 MAIN MOVING PARTS
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
108 | 1-3 |31A17-09100 PISTON STD 4 B
108 4 |31A17-00010 RING SET,PISTON STD 4 B
108 | 401 |* RING,PISTON NO.1 4

108 | 402 |* RING,PISTON NO.2 4

108 | 403 |* RING ASSY,OIL 4

108 7 |31A17-10602 PIN,PISTON 4

108 8 |[31A19-01023 ROD ASSY,CONNECTING 4 B
108 | 801 |MDO006704 NUT,CONNECTING ROD 8

108 | 802 |MD021105 BOLT,CONNECTING ROD 8

108 | 803 |* CAP,OIL FILTER 4

108 | 804 |* CONNECTING ROD 4

108 | 9-12 |30A19-00040 BEARING,CON-ROD sTD 4 B
108 13 |31A20-00201 CRANKSHAFT 1 C
108 14 |MF476215 KEY,WOODRUFF 2

108 15 | MF450010 WASHER,PLAIN 1

108 16 |MF450410 WASHER,SPRING 1

108 17 |MF430126 NUT 1

108 18 |31A20-22102 PULLEY,CRANKSHAFT 1

108 19 |31A21-03800 BOLT,DRIVE PLATE 4

108 | 20 |31A23-01302 GEAR,CRANKSHAFT 7=28 1

NOTE

-22 -




FIG 109

T353NC

TIMING GEAR

/2

Year/Month

2020.07

NOTE

-23 -




/2

Year/Month

FIG 109 TIMING GEAR
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
109 1 |31A23-03400 GEAR,CAMSHAFT Z=56 1

109 2 [31A23-03600 GEAR,INJECTION PUMP Z=56 1

109 | 3 [31A23-03020 GEAR ASSY,IDLER 2=39 1

109 | 301 |* GEAR,IDLER 1

109 4 | 31A23-03500 GEAR,PRESS OIL PUMP 7=28 1

109 5 [MD712517 BEARING,REAR 2 B

NOTE

-24 -




FIG 110

T353NC

INLET & EXHAUST SYSTEM

/2

Year/Month

2020.07

NOTE

-25 -




/2

Year/Month

FIG 110 INLET & EXHAUST SYSTEM
T25ING 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
110 1 |31A30-05030 COVER ASSY,INLET 1

110 | 101 |* PIPE 1

110 | 102 |* COVER,INLET 1

110 2 |[31A30-05600 GASKET,INLET COVER 1

110 3 [31A30-03600 PIPE,INLET 1

110 4 | 31A30-03700 GASKET,INLET PIPE 1

110 5 [MF241259 BOLT ,W/WASHER 8 A

110 6 [MF241253 BOLT ,W/WASHER 2 A

110 7 |31A32-00402 MANIFOLD ASSY,EXH 1

110 8 |[31A32-01200 GASKET,EXHAUST 1 B

110 9 [MF401936 STUD 4

110 | 10 |F1035-08020 BOLT 6 A

110 11 |MF101266 BOLT 2 A

110 12 |31A32-02100 CLAMP 1 A

NOTE

- 26 -




/2

FIG 111 OIL PUMP Year/Month
T353NC 2020.07
L 100
1 e I
e |
/’r/}/![ Py
( | \\E\/ l.(: \:\ \J
| g ] ([ \“ %\j
40 g
( eﬁ’f\!&m { O e
G 14 e
[ \\\Qr\%\\:“:&
N
e B
@?,
2
NOTE

-27 -




/2

Year/Month

FIG 111 OIL PUMP
T25ING 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
111 1 |31A35-30010 PUMP ASSY,OIL 1
111 | 101 |31A35-02300 PACKING,BODY 1 B
111 2 [MF101256 BOLT 3 A

NOTE

-28 -




/2

Year/Month

FIG 112 OIL SYSTEM
T25ING 2020.07
6
NOTE

-29 -




/2

Year/Month

FIG 112 OIL SYSTEM
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
112 1 |31A35-05050 STRAINER ASSY 1 B
112 | 101 |MF430729 NUT,JAM 1

112 | 102 |* STRAINER,OIL 1

112 | 103 |MF660036 GASKET 1 B
112 3 |[32A36-05012 VALVE ASSY,RELIEF 1

112 | 301 |* HOUSING,VALVE 1

112 | 302 |* PLUG 1

112 | 303 |* GASKET 1

112 | 304 |* SPRING,RELIEF 1

112 | 305 |* PLUNGER,RELIEF 1

112 34340-00700 GASKET 1 B
112 5 |[31A40-02100 ELEMENT,OIL FILTER 1

112 31A42-10100 GAGE,OIL LEVEL 1

112 MM430-59801 DRIVEN UNIT,METER 1

112 | 701 |MD701788 O-RING 1 B
112 | 702 |MF472535 PIN,SPRING 1 B
112 | 703 |MF520012 O-RING 1 B
112 | 704 |MM407171 GEAR Z=16 1

112 | 705 |MM430-41901 SLEEVE 1

112 8 [MD701789 PLATE 1

112 9 [MF241223 BOLT ,W/WASHER 1

112 10 |* PLUG SHIPPING 1

NOTE

-30 -




/2

o COOLING SYSTEM Year/Month

2020.07

T353NC

B
1302301302 &1 008 5o
XL | @007 &

NOTE

-31-




/2

Year/Month

FIG 113 COOLING SYSTEM
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
113 1 | MM409303 PUMP ASSY WATER 1 B
113 | 101 |MF240031 BOLT ,W/WASHER 2

113 | 102 | MM409304 JOINT,WATER PUMP 1

113 | 103 | MM409326 GASKET,WATER PUMP 1 B
113 | 104 | MM409327 PLATE,WATER PUMP 1

113 2 | 30H45-00101 GASKET,WATER PUMP 1 B
113 3 [MF244860 BOLT ,W/WASHER 3

113 4 | MF244863 BOLT ,W/WASHER 1

113 5 |[31A45-20700 PULLEY ,W/PUMP 1

113 | 6 |31A48-00200 FAN,COOLING 1

113 7 | MM434493 SPACER,FAN 1

113 8 |[MF241229 BOLT ,W/WASHER 4

113 9 |[MD041704 V-BELT 1 A
113 10 |31A46-03011 THERMOSTAT ASSY 1

113 | 1001 | K6516441 THERMOSTAT 1

113 | 1002 | MF140227 BOLT,FLANGE 2

113 | 1003 | MM409-31302 COVER,THERMOSTAT 1

113 | 1004 | 31A46-00020 CASE ASSY, THERMOSTAT 1

113 | 1005 |* PIPE,THERMOSTAT 1

113 | 1006 |* CASE, THERMOSTAT 1

113 | 1007 | 31A46-11200 GASKET, THERMOSTAT 1 B
113 11 |31A46-10101 GASKET, THERMO CASE 1 B
113 12 | MF241266 BOLT ,W/WASHER 3

113 13 |31A46-05010 HOSE ASSY 1

113 | 1301 | 31A46-02600 HOSE 1

113 | 1302 | F4300-02000 CLAMP, HOSE 2

NOTE

-32 -




FIG 114

/2

FUEL SYSTEM Year/Month
2020.07
T353NC
10, -
“552 — 12___%_
Y o
PS8 g 12080170
= ™ 120%‘ l’_,)qs
sl gt
j 11 1206—5n,
FE CELE B (* 57 - : l;ri 207
a0 5
240,1.-" I é\"\g,_,\
2402+ 26 L/' &
20 ¢ g S »
i, ; .
19 “e, P & §'502
‘7‘1/4:/,} ‘\\_S_EE_H_IQT_»C L= T"’ 25U,
~ 27
' i 25CC
117 Fues™ 25
NOTE

-33-




/2
Year/Month

FIG 114 FUEL SYSTEM
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
114 1 |MDO070717 GASKET,HOLDER 4 B
114 2 |MD068355 GASKET,FUEL RETURN 4 B
114 3 [MD068353 NUT 4

114 4 |31A61-07101 PIPE,INJECTION NO.1 1

114 5 |[31A61-07201 PIPE,INJECTION NO.2 1

114 6 |[31A61-07301 PIPE,INJECTION NO.3 1

114 7 |31A61-07401 PIPE,INJECTION NO.4 1

114 8 |MM430703 CLAMP 3

114 9 |[MM430614 CLAMP 3

114 10 |MF243628 BOLT ,W/WASHER 3

114 11 |31A61-12600 PIPE,FUEL LEAK OFF 1

114 12 |31A61-03200 HOSE ASSY,AIR VENT 1

114 | 1201 | MM400886 JOINT 1

114 | 1202 | MM430130 HOSE,FUEL 1

114 | 1203 |MS602063 HOSE FUEL 1

114 | 1204 | MS604043 HOSE,FUEL 1

114 | 1205 | MS660163 CLIP 2

114 | 1206 | MS660169 CLIP 4

114 | 1207 | 31A61-01200 HOSE,RUBBER 1 B
114 13 | MM409036 SHIM T=0.7 AR

114 17 | MM409031 SHIM T=1.0 AR

114 18 | MF100055 BOLT 6

114 19 | MK661-14000 WASHER,SEAL 2

114 | 20 |31A65-00600 COLLAR,UNION 1

114 | 21 |31A60-00300 PUMP ASSY,FUEL 1 B
114 | 22 |MF241229 BOLT ,W/WASHER 2

114 | 23 |MD107589 WASHER 2

114 | 24 |31B61-05200 HOSE ASSY,FUEL 1

114 | 2401 | MS603029 HOSE,FUEL 1

114 | 2402 |MS660164 CLIP 2

114 | 25 |MM409276 HOSE ASSY,FUEL 1 A
114 | 2501 | MS603016 HOSE,FUEL 1

114 | 2502 | MS660164 CLIP 2

114 | 26 |05379-22020 TUBE,SPIRAL 1

114 | 27 |05379-22030 TUBE,SPIRAL 1

NOTE

-34 -




FIG 115

T353NC

NOZZLE

/2

Year/Month

2020.07

107

102

103
~ 104

105
106

108

101

NOTE

-35 -




/2

Year/Month

FIG 115 NOZZLE
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
115 | 1 |[MM435-94101 NOZZLE & HOLDER ASSY e et 4

115 | 101 | MM514045 HOLDER ASSY 4

115 | 102 | MM514048 BODY SUB ASSY 4

115 | 103 |MD603490 WASHER T=1.25 AR

115 | 104 | MM514047 SPRING,PRESSURE 4 B

115 | 105 |MM501838 PIN,PRESSURE 4

115 | 106 |MM501841 PIECE,DISTANCE 4

115 | 107 |MD603660 NOZZLE ASSY 4

115 | 108 |MM501916 NUT,NOZZLE RETAINING 4

NOTE

- 36 -




FIG 116

T353NC

FUEL INJECTION PUMP

/2

Year/Month

2020.07

__________

NOTE

-37-




/2

Year/Month

FIG 116 FUEL INJECTION PUMP
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
116 | 1 [31A65-14030 PUMP ASSY,FUEL INJ oo 1
116 | 101 |09011-05070 HOUSING SUB ASSY 1
116 | 102 |47X01-13200 HOLDER,DELIVERY 4
116 | 103 |47X01-13300 SPRING,DELIVERY 4
116 | 104 |09013-70130 GASKET,DELIVERY 4
116 | 105 |47X01-07700 VALVE SUB ASSY 4
116 | 106 |47X01-19900 ELEMENT SUB ASSY 4
116 | 107 |09016-10210 SLEEVE,CONTROL 4
116 | 108 |09016-30082 SEAT,SPRING UPPER 4
116 | 109 |09016-40172 SPRING,PLUNGER 4 B
116 | 110 |09017-00170 TAPPET SUB ASSY 4
116 | 111 |09021-00440 RACK ASSY,CONTROL 1
116 | 112 |09030-10060 SEAT,SPRING LOWER 4
116 | 113 [90802-20150 O-RING 4 B
116 | 114 |09018-30050 PIN,TAPPET GUIDE 4
116 | 115 | MM500232 PLATE 2
116 | 116 |09006-80020 PLATE,ADJUSTING 3
116 | 117 |94904-80800 BOLT,WASHER HEAD 3
116 | 118 |09024-40180 SCREW,AIR BLEEDER 1
116 | 119 |34461-25239 SCREW,HOLLOW 1
116 | 120 |94901-81020 WASHER,PLATE 1
116 | 121 |* PLATE SHIM AR
116 | 122 |47X01-21700 NAME PLATE 1
116 | 123 [94903-00030 RIVET 2
NOTE

- 38 -




/2

Year/Month

FIG 117 FUEL FILTER
T353NC 2020.07
59
4
NOTE

-39 -




/2

Year/Month

FIG 117 FUEL FILTER
T25ING 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
117 1 |31A62-00300 FILTER ASSY,FUEL 1 B

117 | 101 |31A62-00310 BODY SUB ASSY 1

117 | 102 |31A62-00312 CAP,FILTER 1

117 | 103 |31A62-00317 ELEMENT 1 A

117 | 104 |31A62-00318 O-RING 1

117 | 105 |31A62-00319 O-RING 1

117 2 [31A62-13200 BRACKET,FUEL FILTER 1

117 3 [MF240051 BOLT ,W/WASHER 2

117 4 | MF240053 BOLT ,W/WASHER 1

NOTE

-40 -




FIG 118

T353NC

GOVERNOR

/2

Year/Month

2020.07

NOTE

-41 -




/2

Year/Month

FIG 118 GOVERNOR
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
118 1 |31A64-03022 CASE ASSY,GOVERNOR 1

118 | 101 |F2850-03020 PIN,SPRING 1

118 | 102 |F3150-01010 O-RING 1

118 | 103 |K8712630 PIN,GROOVED 1

118 | 104 | MF430004 NUT 1

118 | 105 |MF430725 NUT,JAM 1

118 | 106 | MF450405 WASHER,SPRING 1

118 | 107 |30L63-00030 BOLT ASSY,HIGH SPEED 1

118 | 108 |30L63-02600 C-RING,HIGH SPEED 1

118 | 109 |31A63-03500 SPRING,GOVERNOR 1

118 | 110 |31A63-00400 TIE-ROD 1

118 | 111 |31A63-00500 SPRING,TIE-ROD 1

118 | 112 |31A63-05300 SPRING,START 1

118 | 113 |31A63-01800 COVER,GOVERNOR 1

118 | 114 |31A63-15200 SHIM,GOVERNOR SHAFT 1

118 | 115 |31A63-02600 SHAFT,GOVERNOR 1

118 | 116 |31A63-02700 LEVER,GOV SPRING 1

118 | 117 |31A64-01080 SPRING SET,TORQUE 1

118 | 118 |MDO000961 NUT 1

118 | 119 |MD065628 SCREW,ADJUSTING 1

118 | 120 |30L63-00600 NUT, TORQUE SET 1

118 | 121 |31A64-00200 CASE, TORQUE SPRING 1

118 | 122 |31A64-01800 SPRING,TORQUE 2

118 | 123 |MM434541 STIPPER,SPRING 1

118 | 124 |31A63-07901 BOLT,LOW IDLE SET 1

118 | 125 |31A63-11301 LEVER,SPEED CONTROL 1

118 | 126 |31A63-01010 LEVER ASSY, TENSION 1

118 | 127 |31A63-22100 CASE,GOVERNOR 1

118 | 128 |31A63-15500 LEVER ASSY,GOVERNOR 1

118 | 129 [30L63-00700 C-RING, TORQUE SET 1

118 2 [31A63-12201 GASKET,GOVERNOR CASE 1 B
118 3 [31A63-10305 SHAFT,SLIDING SLEEVE 1 B
118 4 | 31A63-20201 SLEEVE,SLIDING 1

118 5 |[31A63-11061 WEIGHT ASSY,GOVERNOR 1

118 6 |MK992-00001 METAL 1

118 7 | MK993-00240 WIRE 1

118 8 |MM433614 CAP,TORQUE SET 1

118 9 [MF100064 BOLT 3

118 10 |31A63-02301 BOLT,GOVERNOR CASE 1

118 11 | MM435288 OIL INLET 1

118 12 | MM435249 PROTECTOR,OIL INLET 1 B
118 13 | MF241226 BOLT ,W/WASHER 4

118 14 |30H42-04020 CAP ASSY,OIL FILLER 1

118 | 1401 | MF520402 O-RING 1

118 | 1402 |* CAP,OIL FILTER 1

NOTE

-42 -




/2

FIG 119 ELECTRIC PARTS Year/Month

T353NC 2020.07

SEE GROUP ND. 66-02

NOTE

-43 -




/2

Year/Month

FIG 119 ELECTRIC PARTS
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
119 [ 1 |32A66-03100 PLUG,GLOW 4 B
119 2 |31A66-04101 PLATE,CONNECTION 1
119 3 [31A68-20300 BOLT,ALTERNATOR 1
119 4 | 30A66-00101 GASKET,STARTER 1 B
119 5 |[31A68-02100 PLATE,ADJUSTING 1
119 6 [MD001521 WASHER 1
119 7 |MF140026 BOLT,FLANGE 1
119 8 [MF430006 NUT 1
119 9 [MF450406 WASHER,SPRING 1
119 10 | MF450006 WASHER,PLAIN 1
NOTE

-44 -




Year/Month

2020.07

STARTER

FIG 120

T353NC

NOTE

-45 -



/2

Year/Month

FIG 120 STARTER
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
120 | 1 [31A66-00102 STARTER ASSY e A 1
120 | 101 | M414X-04875 SCREW SET 1
120 | 102 |M641X-D2471 BRACKET ASSY,FRONT 1
120 | 103 | M863X-08871 LEVER ASSY,SET 1
120 | 104 | M372X-03271 SWITCH ASSY 1
120 | 105 |S4095-00008 BALL 1
120 | 106 |M578X-29171 PACKING SET 1
120 | 107 |M106X-43572 ARMATURE ASSY 1
120 | 108 |M931X-01270 BEARING 1
120 | 109 |M901X-00371 BOLT SET 1
120 | 110 |M605X-75371 PINION SET 1
120 | 111 |M385X-03771 STOPPER SET 1
120 | 112 |M357X-91974 SHAFT ASSY,CLUTCH 1
120 | 113 |M191X-94271 CLUTCH,OVER RUNNING 1
120 | 114 |M135X-01581 GEAR ASSY,INTERNAL 1
120 | 115 | M982X-38871 WASHER SET 1
120 | 116 |M357X-66485 SHAFT ASSY,GEAR 1
120 | 117 |M230X-00471 GEAR ASSY 3
120 | 118 |M800X-73876 YOKE ASSY 1
120 | 119 | M648X-40771 BRUSH 2
120 | 120 |M649X-20471 HOLDER ASSY,BRUSH 1
120 | 121 |M391X-04371 SPRING,BRUSH 4
120 | 122 |M642X-35771 BRACKET ASSY,REAR 1
NOTE

- 46 -




FIG 121

T353NC

ALTERNATOR

/2
Year/Month

2020.07

NOTE

-47 -




/2

Year/Month

FIG 121 ALTERNATOR
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
121 | 1 [31A68-00402 ALTERNATOR ASSY NEG O 1 B
121 | 101 |A981X-20771 NUT SET 1
121 | 102 |A628T-62170 PULLEY ASSY 1
121 | 103 |A414X-19271 BOLT SET 1
121 | 104 |A640X-67070 BRACKET ASSY,FRONT 1
121 | 105 |A414X-21271 SCREW SET 1
121 | 106 |A930X-94570 BEARING,FRONT 1
121 | 107 |A880X-83770 ROTOR ASSY 1
121 | 108 |S930P-63670 BEARING,REAR 1
121 | 109 |A383X-56570 STATOR ASSY 1
121 | 110 |A642X-A9970 BRACKET ASSY,REAR 1
121 | 111 | A866X-44682 REGULATOR SET 1
121 | 112 |A647X-50170 BRUSH SET 2
121 | 113 |A860T-40670 RECTIFIER ASSY 1
121 | 114 |A529X-07871 NUT SET 1
NOTE

-48 -




FIG 122

T353NC

CONTROL SYSTEM

/2

Year/Month

2020.07

NOTE

-49 -




/2

Year/Month

FIG 122 CONTROL SYSTEM
T25ING 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
122 1 |30A87-10042 SOLENOID & NUT SET
122 | 101 |MM409671 NUT B

122 | 102 |30A87-20402

SOLENOID ASSY

NOTE

-850 -




/2

FIG 123 INSTRUMENT Year/Month
T353NC 2020.07
. .
1l 1
A8 &
., ’
|
& =
6
NOTE

-51 -




/2
Year/Month

FIG 123 INSTRUMENT
TA53NC 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
123 1 |05204-50200 UNIT,SENDER 1

123 | 2 [30A87-00600 CONNECTOR 1

123 3 |MM316248 PLUG,DRAIN 1

123 4 105946-01601 WASHER,SEALING NOT SHOWN 1 B

123 5 |[31A90-00300 SWITCH,OIL PRESSURE 1

123 6 [MDO040556 GEAR , RING 1X1X1 1

NOTE

-52 -




FIG 124

T353NC

OVERHAUL GASKET KIT

/2

Year/Month

2020.07

NOTE

-B53 -




/2

Year/Month

FIG 124 OVERHAUL GASKET KIT
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
124 1 [31A94-06010 GASKET KIT,O0VERHAUL 1 B
124 | 101 |34340-00700 GASKET 1 B
124 | 102 |31A46-11200 GASKET, THERMOSTAT 1 B
124 | 103 |MDO068355 GASKET,FUEL RETURN 4 B
124 | 104 |MDO070717 GASKET,HOLDER 4 B
124 | 105 |MD115472 SEAL,VALVE STEM 8 B
124 | 106 |MD701788 O-RING 1 B
124 | 107 |MF520012 O-RING 1 B
124 | 108 | MF660036 GASKET 1 B
124 | 109 | MF660065 GASKET,OIL DRAIN 2 B
124 | 110 |30A11-00101 GASKET,O/PUMP COVER 3 B
124 | 111 |30H45-00101 GASKET,WATER PUMP 1 B
124 | 112 |MM409326 GASKET,WATER PUMP 1 B
124 | 113 |30A66-00101 GASKET,STARTER 1 B
124 | 114 [F3153-06000 O-RING,FILTER CUP NOT SHOWN 1 B
124 | 115 |MM435249 PROTECTOR,OIL INLET 1 B
124 | 116 |30A30-00200 GASKET,MUFFLER 2 B
124 | 117 [05946-01601 WASHER,SEALING NOT SHOWN 4 B
124 | 118 |31A01-33300 GASKET,CYLINDER HEAD 1 B
124 | 119 |31A04-33202 GASKET,ROCKER COVER 1 B
124 | 120 |31A07-02401 GASKET,REAR 1 B
124 | 121 |31A07-11701 GASKET,OIL SEAL CASE 1 B
124 | 122 |31A07-11901 GASKET,FRONT PLATE 1 B
124 | 123 |31A07-12200 SEAL,SIDE 4 B
124 | 124 |31A11-05201 GASKET,HOUSING 1 B
124 | 125 |31A11-11101 GASKET,GEAR 1 B
124 | 126 |31A30-00801 GASKET,INLET PIPE NOT SHOWN 1 B
124 | 127 |31A30-10902 GASKET,INLET COVER NOT SHOWN 1 B
124 | 128 |31A32-01200 GASKET,EXHAUST 1 B
124 | 129 |31A35-02300 PACKING,BODY 1 B
124 | 130 |31A46-10101 GASKET, THERMO CASE 1 B
124 | 131 |31A63-12201 GASKET,GOVERNOR CASE 1 B
124 | 132 |32A91-05100 GASKET,LIQUID NOT SHOWN 1 B
124 | 133 |MDO050317 GASKET,OIL DRAIN NOT SHOWN 2 B
124 | 134 [49168-15200 GASKET NOT SHOWN 3 B
124 | 135 [MM434046 GASKET, TURBO NOT SHOWN 1 B
124 | 136 [MF660063 GASKET NOT SHOWN 2 B
124 | 137 [32C39-00200 O-RING,OIL COOLER NOT SHOWN 1 B
124 | 138 [MF520004 O-RING,LEVEL GAGE NOT SHOWN 1 B
124 | 139 [30A63-00101 GASKET,TIE-ROD COVER NOT SHOWN 1 B
124 | 140 [(F4202-14000 GASKET NOT SHOWN 2 B
124 | 141 (MDO000312 GASKET NOT SHOWN 2 B
NOTE

-54 -




Z. ENGINE ACLLESOURIES & CUN I KRUL FARIT NU.

T353NC-E-C2

FIG 201 AIR CLEANER
FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK

FIG 205 ACCELERATOR

-55-

56
58
60
62
64



Year/Month

2020.07

AIR CLEANER

FIG 201

T353NC

T303/353NC-E-201

NOTE

-56 -



/2
FIG 201 AIR CLEANER vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
201 | 1 [13151035001 ASSY R Tl 150X350 1

201 | 1-01 | 13151035010 BODY ASSY,P533762 150%265 1 20100402

201 | 1-02 | 13151035020 ELEMENT ASSY,P821575 1X1X1 1 20100402

201 | 1-03 | 13151035040 ELEMENT ASSY, P822858 1X1X1 1

201 | 1-04 | 14191010100 PACKING 1X1X1 1

201 2 13151032300 BRACKET COMP , GUIDE 125X150X65 1

201 | 3 |13251030021 HOSE ,AIR INLET 1XIX1 1 20100402

201 | 4 |13251030031 HOSE , AIR OUTLET 1XIX1 1 20080401

201 5 14151010401 CLIP, 64 2 20080424

201 6 15645100100 CLAMP , WORM 89 1X1X1 1

201 | 7 |Vv2173608020 BOLT , HEX/S MBX20 1 20120501

201 8 13251032201GB PLATE , STAY 1X1X1 1

NOTE

-57 -




/2

FIG 202 RADIATOR vear/Month
T353NC 2020.07
NOTE

- 58 -




/2
FIG 202 RADIATOR vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
202 | 1 |14241010040 CLIP, 45 D=45 4 20100402

202 | 2 |14526210301 CUSHION RUBBER , RADIATOR 4 20111118

202 | 3 |13011042100 RADIATOR SET 1X1x1 1 20100402

202 | 4 |Vv3802600080 NUT , HEX FLANGE V8 1 20120501

202 | 5 |V2323606016 BOLT, C/R HEX/SP M6X16 5 20070809

202 | 6 |13011042200 SHROUD T=3.0 0

202 | 7 |13011042300GB |NET COMP 1X1x1 0

202 | 8 |13011040020 HOSE . RADIATOR OUTLET 1XIX1 1 20100402

202 | 9 |13011040010 HOSE , RADIATOR INLET 1XIX1 1 20100402

202 | 12 |V2103606020 BOLT , HEX /P M6X20 4 20070913

202 | 13 |V2183608040 BOLT , HEX/SP MEX40 0

202 | 14 |13011062101GB |p i ron 1XIX1 1 20090223

202 15 14941040141 HOSE 14.5*610 0

202 16 (14571020070 TUBE , CORRUGATE 180 15 0

202 17 (13011040321 INSULATOR , RADIATOR 1 20100402

202 | 18 |12411042360 SPONGE , FRONT 460 1XIX1 1 20110113

202 | 19 |12411042341 SPONGE , SIDE(460) 1XIX1 2 20110210

NOTE

-59 -




FIG 203

T353NC

MUFFLER

/2
Year/Month

2020.07

THIIEINC-E-203

NOTE

-60 -




/2

Year/Month

FIG 203 MUFFLER
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
203 1 |13011030010 GASKET 76X76X1.2 1 20110427
203 | 2 |v2173608025 BOLT , HEX/S M8x25 8 20080825
203 | 3 |v2173608020 BOLT , HEX/S M8x20 1 20120501
203 4 113011052000DD MUFFLER COMP 1X1X1 1
NOTE

-61 -




FIG 204 FUEL TANK

T353NC

/2
Year/Month

2020.07

22A

11A
1
2/2A~ 10

T303/35INC-E-204

NOTE

-62 -




H/E
FIG 204 FUEL TANK vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
204 1 14881116200 TANK SUB 1X1X1 1

204 1A 14821116200 TANK SUB , FUEL 1X1X1 1 20111214

204 2 14881112100 TANK COMP , FUEL 1X1X1 1

204 2A (14821112100 TANK COMP , FUEL 1X1X1 1

204 3 14481112300 FILTER 4.9X4.9X10 1 20031101

204 4 13603102000 CAP ASSY , TANK 7.5X7.5X3.1 1

204 | 4A |36523102201 CAP ASSY , TANK 1 20031101

204 | 5 |V2053605010 BOLT, HEX CIR M5X10 5 20031101

204 6 16706642301 GAUGE ASSY , FUELTANK 1X1X1 1

204 7 16996210370 PACKING 1X1X1 1

204 | 8 |13764020030 CABLE TIE , 140 3

204 | 9 |13012060070 RUBBER ,8.5X30X5 1X1x1 2 20120105

204 | 10 |15991040050 COLLAR , 08X12X08 12x18 0 20100402

204 11 (35602010150 WASHER , BIND SHAFT T=2.3 0 20100402

204 | 12 |V2173608025 BOLT , HEX/S MBx25 8 20080825

204 13 13251113100 HOSE COMP, FUEL 1680 1700X70X16 1

204 14 (13764020030 CABLE TIE, 140 3

204 15 (14171020060 BAND , HOSE(14) D=14 1

204 | 16 |37481850030 BAND , HOSE 18.5 172 3/ 1 20120105

204 17 (14941112200 HOSE , FUEL(2500)COMP 1X1X1 1

NOTE

- 63 -




FIG 205

T353NC

ACCELERATOR

/2

Year/Month

2020.07

NOTE

-64 -




/2
FIG 205 ACCELERATOR Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
205 1 |16001220000GB PLATE COMP , ACCELERATOR |1x1x1 1

205 | 2 [12661162100 Timn o TR 1X1X1 1 20120105

205 | 3 [15601160083 PIN, 06X16 D=6 1 20110113

205 4 |V4111600060 WASHER , PLAIN M6 0 20081201

205 | 5 |v5001920020 PIN, SPLIT 2x20 1 20120920

205 | 6 [13424020060 CABLE TIE , 250 IXIXL 2 20111227

205 | 7 17995060150 SPRING IXIXL 1 20130226

205 8 [16791162004GB BRACKET COMP 1X1X1 1

205 14 14941162200 PLATE COMP 1X1X1 1

205 | 15 |v2183608020 BOLT , HEX/SP M8x20 4 20081201

205 16 |Vv4111600080 WASHER , PLAIN M8 0 20120920

205 17 |Vv5001918015 PIN 1

205 | 20 [16791220010 PAD 1

205 | 21 [16997021960 INSULATOR , 32 1 20111130

205 | 22 [v2173608020 BOLT , HEX/S M8x20 1 20120501

NOTE

- 65 -




3. CLUTCH, BRAKE, STEERING PART NO. T353NC-E-C3

FIG 301 CLUTCH PEDAL

FIG 302 FLYWHEEL & CLUTCH

FIG 303 BRAKE PEDAL

FIG 304 BRAKE

FIG 305 HAND BRAKE LINKAGE
FIG 306 FRONT WHEEL MOUNTING
FIG 306A FRONT WHEEL MOUNTING
FIG 307 REAR WHEEL MOUNTING
FIG 307A REAR WHEEL MOUNTING
FIG 308 STEERING WHEEL

FIG 309 STEERING VALVE & TILT
FIG 310 STEERING CYLINDER

- 66 -

67
69
71
73
75
77
79
81
83
85
87
89



/2

FIG 301 CLUTCH PEDAL Year/Month

2020.07

T353NC

TIAIFINC-E-301

NOTE

-67 -




/2
FIG 301 CLUTCH PEDAL Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
301 1 |14571332000 PEDAL ASSY , CLUTCH 1X1X1 1

301 | 2 [35017030080 BUSH , DU20X23X20 2 20110321

301 3 15241220010 PAD IX1X1 1

301 | 4 |[v2013608030 BOLT , HEX M8X30 1 20081201

301 | 5 |[v2183608020 BOLT , HEX/SP M8x20 4 20081201

301 | 6 |[v2013608030 BOLT , HEX M8X30 1 20081201

301 | 7 |[v2183608020 BOLT , HEX/SP M8x20 4 20081201

301 | 8 [16601220020 TURNBUCKLE , M8 L60 1 20081001

301 | 9 [15601320073 NUT , HEX LH 2% V' 1 20081201

301 | 10 [v2183608020 BOLT , HEX/SP M8x20 4 20081201

301 11 | 14041200080 RETURN SPRING , CLUTCH HL20005-& 1

301 12 115601320011 TUBE , CORRUGATE 015 7 1

301 | 13 |15441230050 ROD D=5.255.3 1

301 | 14 [V5001920020 PIN, SPLIT 2x20 1 20120920

301 15 |Vv4111600060 WASHER , PLAIN M6 0 20081201

301 | 16 16701333200 ROD COMP , 150 IXIXL 1

301 17 16701333101 ROD COMP, 174 1X1X1 1

301 | 18 14322420010 PIN D=8 2 20110321

301 19 |Vv4111600080 WASHER , PLAIN M8 0 20120920

301 | 20 |V5001925020 PIN D2.5x20 25%20 0 20081201

301 | 21 [16701330001 ROD ASSY , CLUTCH IXIXL 1

NOTE

- 68 -




/2

FIG 302 FLYWHEEL & CLUTCH Year/Month

2020.07

T353NC

G- Co”

of '/(En$e PART)
11

TIDIISINC-E-302

NOTE

- 69 -




/2

Year/Month

FIG 302 FLYWHEEL & CLUTCH
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
302 0 (14941009800 FLYWHEEL ASSY 1X1X1 1

302 1 |14941010010M FLYWHEEL 1X1X1 1

302 2 | MDO040556 GEAR, RING IX1X1 1

302 | 3 [v2173608025 BOLT , HEX/S M8x25 8 20080825
302 4 | MD952231 BOLT , FLYWHEEL 1X1X1 4

302 | 5 [14581212000 CLUTCH ASSY IXIXL 1

302 6 [14581212100 DISK ASSY , CLUTCH 1

302 | 7 [14601212200 COVER , CLUTCH 1

302 8 [Vv5211008016 PIN , PARALLEL/B 8X16 3

302 9 [14941010501GB FLYWHEEL SUB 1X1X1 1

302 11 |V2144610030 BOLT , HEX FINE /S M10X30 2

302 14 14941002021 COUPLING, PTO 1X1X1 1

302 | 15 |V2024612030 BOLT , HEX FINE M12X30 9

302 | 16 |v4011600120 WASHER , SPRING ML2 4 20090429
302 17 V2144612035 BOLT , HEX FINE /S M12X35 1

302 | 18 |V2024610030 BOLT , HEX FINE M10X30 4

NOTE

-70 -




FIG 303 BRAKE PEDAL

T353NC

/2
Year/Month

2020.07

THAISINC-E-33

NOTE

-71 -




/2
FIG 303 BRAKE PEDAL Year/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
303 | 0 |16703202000GB | PEDAL SET, LH X 1

303 1 16703292200 PEDAL COMP , LH BRAKE 1X1X1 1

303 | 2 |V5801408036 PIN, SPRING 836 1 20120726

303 3 [14573292303GB PEDAL COMP , RH BRAKE 1X1X1 1 20120725

303 | 4 |35017030080 BUSH , DU20X23X20 2 20110321

303 5 115241220010 PAD IX1X1 2

303 6 (V4111600200 WASHER , PLAIN M20 1

303 7 |V7041400200 C-RING , SHAFT 20 1

303 | 8 |16703202501 ROD COMP , HOOK 504 X 1 20071231

303 | 9 |14322420010 PIN D=8 2 20110321

303 | 10 | V4111600080 WASHER , PLAIN e 0 20120920

303 | 11 | V5001925020 PIN D2.5x20 25x20 0 20081201

303 12 14041200080 RETURN SPRING , CLUTCH HL20005-& 2

303 13 15601320011 TUBE , CORRUGATE 015 7 2

303 14 V7041400250 C-RING , SHAFT 25 4

303 15 | V7631500000 NIPPLE , GREASE/B-PT B-PT 1/8 1

303 16 |14573283101 PIN COMP , 87 1

303 17 14573283101 PIN COMP , 87 1

303 | 18 | V2173608020 BOLT , HEX/S MBX20 1 20120501

303 19 |V7641500000 NIPPLE , GREASE/C-PT C-PT1/8 1

303 | 20 |16703283302GB | ARM COMP , LH BRAKE X 1 20090820

303 | 21 |16703283402GB | ARM COMP , RH BRAKE X 1 20090820

303 | 22 |16703282302 ROD COMP , HOOK 644 X 2

303 | 23 | 14043120060 PIN, YOKE D=8 2 20120920

303 | 24 | V4111600080 WASHER , PLAIN e 2 20120920

303 | 25 | V5001920020 PIN, SPLIT 2x20 2 20120920

303 | 26 |14043120060 PIN, YOKE D=8 2 20120920

303 | 27 | V5001920020 PIN, SPLIT 2x20 1 20120920

303 | 28 | 16601220020 TURNBUCKLE , M8 L60 1 20081001

303 | 29 | V3043600080 NUT , HEX/2 e 1 20081001

303 | 30 |15601320073 NUT , HEX LH 2% g 1 20081201

303 | 31 |14573282200 ROD COMP , FORK 100 2

303 | 32 |14573202101 ARM , BRAKE X 1 20120726

NOTE

-72 -




FIG 304

T353NC

BRAKE

/2
Year/Month

2020.07

TIONIEINC-E-304

NOTE

-73-




H/E
FIG 304 BRAKE Yearionth
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
304 13 |13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
304 14 V7201024021 O-RING , P P21 2
304 | 15 |v3343600160 NUT , HEX FINE/2 ML6 12 20080601
304 | 16 |v4011600160 WASHER , SPRING ML6 0 20090323
304 17 13013270090 ARM , BRAKE 1X1X1 0 20071120
304 | 17A | 16703270090 ARM , BRAKE 1X1X1 2
304 | 18 (V7441253506 SEAL .OIL(D) 25X35X5 2
304 19 |16703102011 COVER , BRAKE 1X1X1 1
304 | 20 [16703272030 SPRING , RETURN IXIXL 6
304 | 21 [v2173608020 BOLT , HEX/S M8x20 1 20120501
304 | 23 |16703270011 CAM IX1X1 4
304 24 116703270021 METAL , BRAKE 1X1X1 1
304 25 | 14443272021 PLATE , SEPARATE T=25 8
304 26 15603102011 PLATE COMP , DISK 8
304 | 27 |v6802000019 BALL , STEEL 10132 8
304 28 16703270040 METAL , BRAKE 1X1X1 1
304 | 29 [16703102020 COVER , BRAKE IXIXL 1
304 31 13013102001 DISK ASSY , LH BRAKE 1X1X1 1 20071120
304 | 31A |16703102001 DISK ASSY , LH BRAKE 1X1X1 1
304 32 13013102101 DISK ASSY , RH BRAKE 1X1X1 1 20071120
304 | 32A |16703102101 DISK ASSY , RH BRAKE 1X1X1 1
304 | 34 [16703270030 PIN, TORQUE D=22 0 20071120
NOTE

-74 -




/2

FIG 305 HAND BRAKE LINKAGE Year/Month

2020.07

T353NC

56789

T3 ISINC-E-205

NOTE

-75 -




/2
FIG 305 HAND BRAKE LINKAGE vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
305 1 13613202100 BRAKE , HAND 1X1X1 1

305 | 2 |V2205408016 BOLT .HEX/R MEX16 4 20071207

305 3 13613402110 PLATE , HANDBRAKE T=45 1

305 4 14753406201 ROD SUB ASSY 1X1X1 1

305 | 5 |14723400031 ROD , 60 D=8 2

305 | 6 [14723402603 Bpake TR 1XIX1 2

305 | 7 |16601220020 TURNBUCKLE , M8 L60 1 20081001

305 | 8 |Vv2183608020 BOLT , HEX/SP MBX20 4 20081201

305 | 9 |15601320073 NUT , HEX LH 2% Ve 1 20081201

305 | 10 |14043120060 PIN, YOKE D=8 2 20120920

305 11 (V4111600080 WASHER , PLAIN M8 2 20120920

305 | 12 |V5001920020 PIN, SPLIT 220 2 20120920

305 13 (V4111600080 WASHER , PLAIN M8 0 20120920

305 14 (V5001920015 PIN , SPLIT 2X15 1 20081001

305 | 15 [13613402100 EnakE o TR 1XIX1 1 20041001

305 16 (13613402201 SHAFT COMP , HANDBRAKE 1X1X1 1

305 17 (14723402302 ARM COMP , HAND BRAKE 1X1X1 1

305 18 (V7201024016 O-RING, P P16 1

305 19 (V7041400200 C-RING , SHAFT 20 2

305 | 20 |V2173608016 BOLT , HEX/S MEx16 1 20120501

305 | 21 |V5801405036 PIN , SPRING 5X36 1 20120726

NOTE

-76 -




/2

FIG 306 FRONT WHEEL MOUNTING Year/Month

T353NC 2020.07

F1G. 505-20

T303/353NC-E-306 \ 8A

NOTE

-77 -




/2
FIG 306 FRONT WHEEL MOUNTING Year/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
306 1 |V2014616030 BOLT , HEX M16X30 8
306 | 2 [v4011600160 WASHER , SPRING M1s 0 20090323
306 | 3 [v3043600160 NUT , HEX/2 M16 6 20120502
306 | 4 [15603200010 BOLT , STUD M16X30 D=16 4
306 | 5 [13534172000 TIRE ASSY , LH FR 1X1XL 1
306 | 5A [13524172000 TIRE ASSY , LH FR 1X1XL 1
306 | 6 [13534172100 TIRE ASSY , RH FR 1X1XL 1
306 | 6A 13524172100 TIRE ASSY , RH FR 1X1XL 1
306 | 7 [14583172200MS |RIM, 15X8J /R3,R4 15x8) 2
306 14585172111 TIRE, 27X10.5-15,8PR,R4 1R Ra 1 20121029
306 | 8A [14583172110 TIRE, 27/10.5LLx15 R3 e PR RS 2
306 | 9 [13154179000 VALVE SUB(413) , TIRE 413 2
NOTE

-78 -




H/E

Year/Month

FIG 306A FRONT WHEEL MOUNTING
T353NC 2020.07
' ‘ TI0335INC-E-306A
510
NOTE

-79 -




/2

Year/Month

FIG 306A FRONT WHEEL MOUNTING
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
306A| 1 |V2014616030 BOLT , HEX M16X30 8
306A| 2 |v4011600160 WASHER , SPRING ML6 0 20090323
306A| 3 [15603200010 BOLT, STUD M16X30 D=16 4
306A| 4 |[v3043600160 NUT , HEX/2 ML6 6 20120502
306A| 5 14474172000 TIRE ASSY , LHFR 1X1X1 1
306A| 6 |[14574172201MS RIM, 5.5F-16 5.5FX16 2
306A | 7 14474172100 TIRE, 7-16 7-16,4PR,R1 2
306A| 8 |[14474170010 TUBE, 7-16 7-16 2
306A| 9 [v9993000010 .CAP , VALVE/TIRE 2
306A | 10 |[14474172300 TIRE ASSY , RH FR 1X1X1 1

NOTE

-80 -




/2

FIG 307 REAR WHEEL MOUNTING Year/Month

2020.07

T353NC

T303/353NC-E-307

NOTE

-81 -




/2
Year/Month
FIG 307 REAR WHEEL MOUNTING
T353NC 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
307 1 |V2014616030 BOLT, HEX M16X30 8

307 | 2 [v4011600160 WASHER , SPRING M16 0 20090323

307 | 3 [v3043600160 NUT , HEX/2 M16 6 20120502

307 | 4 [15603200010 BOLT , STUD M16X30 D=16 4

307 5 13533312100 TIRE(L) 1X1X1 1

307 | 5A [13523312100 TIRE(L) 1X1x1 1

307 6 13533312200 TIRE(R) 1X1X1 1

307 | 6A (13523312200 TIRE(R) 1X1X1 1

307 | 7 [14584172201MS |WHEELRIM, 20 x W11 20XW11 2

125-

307 | 8 [14586172111 TIRE , 12.5x20 R4 20 10PRRA 1 20121029

307 | 8A [14584172110 TIRE, 41/14.0x20 R3 POMPRRS 2

307 | 9 [13153409000 VALVE SUB(415) , TIRE 415 2

NOTE

-82-




H/E

Year/Month

FIG 307A REAR WHEEL MOUNTING
T353NC 2020.07
| ‘ TI033SINC-E-307A
5'10
NOTE

-83-




/2

Year/Month

FIG 307A REAR WHEEL MOUNTING
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
307A| 1 |V2014616030 BOLT , HEX M16X30 8
307A| 2 |v4011600160 WASHER , SPRING M6 0 20090323
307A| 3 |[15603200010 BOLT , STUD M16X30 D=16 4
307A| 4 [v3043600160 NUT , HEX/2 ML6 6 20120502
307A| 5 [16703312100 TIRE ASSY, LH 1X1X1 1
307A| 6 |14473172610 RIM, W10-24 W10X24 2
307A| 7 |14473312141 TIRE, 11.2-24 11.2-24,8PR,R1 2
307A| 8 |[14473310010 TUBE, 11.2-24 11-24 2
307A| 9 |V9993000010 .CAP , VALVE/TIRE 2
307A| 10 |[16703312300 TIRE ASSY , RH 1X1X1 1

NOTE

-84 -




FIG 308 STEERING WHEEL

T353NC

/2
Year/Month

2020.07

TINXIFINC-E-308

NOTE

-85-




/2
FIG 308 STEERING WHEEL vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
308 1 14724012002 WHEEL ASSY , STEERING 1X1X1 1 20081201

308 | 1-01 | 14724012100 WHEEL , STEERING 1X1X1 1 20040401

308 | 1-02 | 16994012020 COVER , STEERING 1XIX1 1

308 4 14724010052 BOOT, TILT T=1.5 1

308 | 5 |V4011600160 WASHER , SPRING W16 0 20090323

308 | 6 |21615250020 GRIP , LEVER/RED 2 20070121

308 7 15605110054 GRIP , 3X17X97 9.5X9.7X5.3 1 20080424

308 8 15605110054 GRIP , 3X17X97 9.5X9.7X5.3 1 20080424

308 9 13016031011 COVER , UPR DASHPANEL 1X1X1 1

308 | 10 |16706031020 COVER , LOW DASHPANEL 1XIX1 1

308 | 11 |v2163808020 BOLT , HEX/P MBX20 8 20090408

308 | 12 |V1122805012 SCREW , C/R FLAT M5X12 2 20080401

308 | 13 |V2113606012 BOLT, HEX /S MBX12 2 20081201

NOTE

- 86 -




/2

FIG 309 STEERING VALVE & TILT Year/Month
T353NC 2020.07
l .
21
Ak @@ Q\
15 14 '1|5'\1'7
NOTE

-87-




/2
FIG 309 STEERING VALVE & TILT Year/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
300 | 1 |14524043302GB | BRACKET COMP,STEERING  |1xix1 1 20090123

309 2 14524054001 STEERING VALVE UNIT 1X1X1 1 20120105

300 | 3 |14945103401 HOSE ASSY , HYD 980 X 1 20120105

309 4 116704052201 HOSE ASSY , HYD 1150 1X1X1 1 20120105

300 | 5 |12664052300 HOSE ASSY , L PORT 870 X 1 20120105

300 | 7 |V2205408016 BOLT .HEX/R MBXL6 4 20071207

309 8 [14724040201GB PLATE , GUIDE 1X1X1 1

300 | 9 |V2113606010 BOLT , HEX/S M6XL0 1

309 10 |16754042100GB PIN COMP , LH 16X21 1X1X1 2

300 | 11 |V2173608016 BOLT , HEX/S MBXL6 1 20120501

309 12 |14724042401GB LEVER COMP , TILT 1X1X1 1 20061101

309 13 16001200080 RETURN SPRING , BRAKE 1X1X1 1

309 14 |16703293303GB LEVER COMP , PARKING 1X1X1 1

309 15 |13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130

300 | 16 |14321200040 SPRING , TENSION 31 D-12 0 20101126

309 17 V7041400160 C-RING , SHAFT 16 1

309 21 16704052701 HOSE ASSY , HYD 400 PF3/8 1

NOTE

- 88 -




/2

FIG 310 STEERING CYLINDER Year/Month

T353NC 2020.07

T303/353NC-E-310

NOTE

-89 -




/2

Year/Month

FIG 310 STEERING CYLINDER
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
310 0 [14884055000 CYLINDER ASSY 1X1X1 1 20120105
310 1 |1494405300GB .CYLINDER COMP 1

310 2 14884074101 JOINT SET, LH BALL 1X1X1 1

310 | 3 |16704363201 JOINT ASSY , LH BALL 1 20060601
310 | 3-03 | 16604362230 COVER . DUST 1

310 4 116704074300 JOINT , BALL 1

310 | 4-01 | 15264074341 COVER, DUST 1X1X1 1

310 | 5 |V3343600160 NUT , HEX FINE/2 ML6 12 20080601
310 7 14884074201 JOINT ASSY , RH BALL 1X1X1 1

310 8 14544364200 JOINT ASSY , RH BALL 1 20081201
310 | 8-03 | 16604362230 COVER . DUST 1

310 9 |[16704074300 JOINT , BALL 1

310 | 9-01 | 15264074341 COVER, DUST 1X1X1 1

310 | 10 | V3343600160 NUT , HEX FINE/2 ML6 12 20080601
310 | 12 |17682600140 NUT , NYLON ML4 1 20080128
310 | 14 | V2034612090 BOLT , HEX FINE M12X90 1 20090408
310 | 15 | V4011600120 WASHER , SPRING ML2 20090429

NOTE

-90 -




4. | RKANSIVIIOSIVUN & REARK AALE FARIT NU.

C4

FIG 401 TRANSMISSION FRONT CASE
FIG 402 INPUT METAL

FIG 403 INPUT GEAR

FIG 404 4WD DRIVE GEAR

FIG 405 MAIN CHANGE GEARS & REVERSE GEARS
FIG 406 SUB CHANGE GEARS

FIG 407 PINION GEARS

FIG 408 P.T.O DRIVE SHAFT

FIG 409 P.T.O CHANGE GEARS

FIG 410 DIFF LOCK

FIG 411 TRANSMISSION REAR CASE
FIG 412 REAR AXLE HOUSINGS (1)
FIG 413 REAR AXLE HOUSINGS (2)
FIG 414 MAIN CHANGE LEVER

FIG 415 SUB CHANGE LEVER

FIG 416 REVERSE LINK

FIG 417 REVERSE CHANGE LEVER
FIG 418 4WD CHANGE LEVER

-91 -

| SOSNCL-E-

92

94

96

98
100
102
104
106
108
110
112
114
116
118
120
122
124
126



Year/Month

2020.07

TRANSMISSION FRONT CASE

FIG 401

T353NC

T303/35INC-E-401

NOTE

-92.-



/2
FIG 401 TRANSMISSION FRONT CASE vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
401 1 16702100017M CASE , FR TRANSMISSION 1X1X1 1

401 2 |[Vv2013612060 BOLT , HEX M12X60 2

401 | 3 |v4011600120 WASHER , SPRING W12 4 20090429

401 4 (V2173612030 BOLT , HEX/S M12X30 2

401 5 V5201010022 PIN , PARALLEL/A 10X22 2

401 | 6 |V3043600120 NUT , HEX/2 W12 3 20090408

401 7 |V2513412032 BOLT, STUD/2 M12X32 2

401 8 13267060022 PLUG , DRAIN £t B=12 0 20071101

401 10 |V2013612045 BOLT , HEX M12X45 2

401 12 | V2013612080 BOLT , HEX M12X80 1

401 13 (13012011110 CONNECTOR(PT3/8) 1X1X1 1 20111121

401 14 (15134080020 HOSE , OIL 1 20111121

401 15 (V2514410025 BOLT, STUD/2 M10X25 2

401 16 14722010040 BOLT , STUD M12X92 1

401 17 (V4111600120 WASHER , PLAIN M12 0 20090408

401 | 18 |V3343600120 NUT , HEX FINE/2 W12 0 20090408

NOTE

-903 -




/2

FIG 402 INPUT METAL Year/Month

T353NC 2020.07

TI0FISINC-E-402

NOTE

-94 -




/2
FIG 402 INPUT METAL vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
402 1 14601210050 BEARING , CLUTCH RELEASE 1X1X1 1

402 2 16701210022M SLEEVE 1X1X1 1

402 | 3 [16701302004 o pace 1XIX1 1 20090515

402 | 3-01 |16701302103 BAR 1X1X1 1

402 | 3-02 | 14571302010 FORK , RELEASE 1 20030901

402 4 16701210013M METAL , INPUT 1X1X1 1 20030925

402 5 16701031060 PACKING , INPUT METAL T=0.5 1

402 6 14572100030 BOLT , SEAL M8X20 M8X20 4

402 | 7 |16701200040 SPRING , TENSION 25 D-1.2 2

402 8 14151210090 BOLT , REAMER £t B=12 1

402 | 9 |v4011600080 WASHER , SPRING V8 2 20081201

402 | 10 |Vv7201035022 O-RING , P P22 1 20040401

402 11 (16702121012 SHAFT D=30 1 20040401

402 12 (16702121023 GEAR , SPUR 24T 1X1X1 1

402 | 13 |Vv2173608012 BOLT , HEX/S MBx12 1 20040401

402 | 14 |16702160090 PLATE 1oxaT 1 20040401

402 15 (V7641500000 NIPPLE , GREASE/C-PT C-PT1/8 1

402 16 (V7611500000 NIPPLE , GREASE/A-PT A-PT1/8 1

402 | 17 |16701300010 PIN , 08X36 1X1x1 1 20030901

402 18 (V5901012150 WIRE , STEEL 1.2X150 1 20030901

402 19 (Vv6041106004 BEARING , BALL/HL1 6004HL1 2 20040401

402 | 20 |V7051400420 C-RING , HOLE 22 1 20040401

NOTE

-95 -




FIG 403 INPUT GEAR

T353NC

/2
Year/Month

2020.07

THIFZINC-E-403

NOTE

- 96 -




/2

Year/Month

FIG 403 INPUT GEAR
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
403 1 |V7441304508 SEAL , OIL/D D30458 1 B

403 2 |Vv6041106206 BEARING , BALL/HL1 6206HL1 1

403 3 [16702110132 GEAR , HELICAL 19T 1X1X1 1

403 4 |Vv6001106908 BEARING , BALL 6908 1

403 5 |V7441203208 SEAL, OIL/D D20328 1 B

403 6 [V7051400320 C-RING , HOLE 32 1

403 7 |Vv6001106204 BEARING , BALL 6204 1

403 8 (16702161011 SHAFT , INPUT 1X1X1 1

403 9 (16702191050 WASHER , 15.2X21X2 1X1X1 1

403 10 |Vv6544141813 BEARING , NEEDLE CAGED KT141813 1

NOTE

-97 -




FIG 404

T353NC

4WD DRIVE GEAR

/2
Year/Month

2020.07

TI0HIFINC-E-404

NOTE

- 908 -




/2

Year/Month

FIG 404 4WD DRIVE GEAR
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
404 1 | V7441254708 SEAL , OIL/D D25478 1

404 2 |V7051400470 C-RING , HOLE 47 1

404 3 [Vv6001106005 BEARING , BALL 6005 1

404 4 116702610042 SHAFT , 4WD DRIVE D=30 1

404 5 |[Vv6802000010 BALL , STEEL 5/16 2

404 6 |[16702610023 4WD GEAR, SPUR 28T 1X1X1 1

404 7 |V7041400280 C-RING , SHAFT 28 1

404 8 [Vv6001106204 BEARING , BALL 6204 1

404 | 9 [13022250030 SPRING , SHIFTER D-14 1 20070201

NOTE

-99-




FIG 405

T353NC

MAIN CHANGE GEARS & REVERSE GEARS

/2

Year/Month

2020.07

*NOT SERVICED SEPARATELY

THABINCE408

NOTE

- 100 -




/2
FIG 405 MAIN CHANGE GEARS & REVERSE GEARS Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
405 1 |V6041106305 BEARING , BALL/HL1 6305HL1 1

405 2 16702142010 BUSH , 17X25X19 1X1X1 1

405 3 [16702131021 GEAR , HELICAL 42T 1X1X1 1

405 4 |V7041400400 C-RING , SHAFT 40 2

405 5 [Vv6544202612 BEARING , NEEDLE CAGED KT202612 2

405 6 [16702090021 HUB , 25X51X20 1X1X1 1

405 7 14482092100 SYNCHRONIZER ASSY 1X1X1 1

405 8 (16702131032 GEAR , HELICAL 39T 1X1X1 1

405 9 [Vv6544283313 BEARING , NEEDLE.ROLLER KT283313 1

405 10 16702130031 WASHER , 27X39X2.8 1X1X1 1

405 11 16702110012 GEAR , HELICAL 17T 1X1X1 1

405 12 14572220050 GEAR , HELICAL 21T 1

405 13 | 14572220060 GEAR , HELICAL 24T 1

405 14 V7041400350 C-RING , SHAFT 35 2

405 15 | 14572220020 GEAR , HELICAL 29T 1

405 16 |Vv6041106206 BEARING , BALL/HL1 6206HL1 1

405 17 ]16702200201M METAL , BEARING 1X1X1 1

405 18 |Vv6041106304 BEARING , BALL/HL1 6304HL1 1

405 19 |Vv7041400280 C-RING , SHAFT 28 1

405 | 20 |16702210021 WASHER , 28X46X05 X 1 20081224
405 21 16702211042 GEAR , HELICAL 40T 1X1X1 1

405 22 |V6544323723 BEARING , NEEDLE CAGED KT323723 1

405 | 23 |15602080093 BUSH, 28X32X31 1

405 24 115602080224 COUPLING , 51X72X18 0 20110701
405 25 16702210010 HUB , 28X51X21 1

405 26 16702211200 GEAR ASSY , HELICAL 36T 1X1X1 1

405 |26-01|16702210070 GEAR , HELICAL 36T 1X1X1 1

405 |26-02] 16702211910 BUSH , 32X34X28 X 1

405 27 14572210030 WASHER , 32X46X3 0 20100114
405 28 16702211500 GEAR ASSY , HELICAL 32T 1X1X1 1

405 |28-01|16702210150 GEAR , HELICAL 32T 1X1X1 1

405 [28-02] 16702211910 BUSH , 32X34X28 X 1

405 29 V7041400500 C-RING , SHAFT 50 2

405 30 |16492092001 SYNCHRONIZER ASSY 1

405 31 |16702211011 SHAFT , MAIN SHIFTER 1X1X1 1

405 32 16702211900 GEAR ASSY , HELICAL 28T 1X1X1 1

405 (32-01(16702211020 GEAR , HELICAL 28T 1X1X1 1

405 |32-02] 16702211910 BUSH , 32X34X28 X 1

405 | 33 [19992160040 WASHER , 30X46X3.3 X 1 20110701
405 34 | V6001106306 BEARING , BALL 6306 1

405 35 | V7051400720 C-RING , HOLE 72 1

NOTE

- 101 -




/2

FIG 406 SUB CHANGE GEARS Year/Month

T353NC 2020.07

g 4 * NOT SERVICED SEPARATELY

T303/353NC-E-406

NOTE

- 102 -




/2

Year/Month

FIG 406 SUB CHANGE GEARS
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
406 1 V5201010022 PIN , PARALLEL/A 10X22 2
406 2 |V2173612030 BOLT , HEX/S M12X30 4
406 3 [Vv6001106207 BEARING , BALL 6207 1
406 4 114572420021 GEAR , HELICAL 37T 1
406 5 (16702421010 GEAR , 24-11T 1X1X1 1
406 | 6 |[16702611301 GEAR, SPUR 29-28T ASSY  |wxxt 1
406 | 6-01 (16702611311 GEAR , SPUR 29-28T 1X1X1 1
406 | 6-02 |16702611320 BUSH , 30X32X21 30X32X21 1
406 7 |Vv6001106305 BEARING , BALL 6305 2
NOTE

- 103 -




FIG 407

T353NC

PINION GEARS

/2

Year/Month

2020.07

NOTE

- 104 -




/2
FIG 407 PINION GEARS Year/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
407 1 |V7041400200 C-RING , SHAFT 20 1
407 2 (16702611030 WASHER , 20X30Xx1.0 T=1 1
407 3 [Vv6041106304 BEARING , BALL/HL1 6304HL1 1
407 4 114602130030 WASHER , 20X34X3 D=34 1
407 5 [14572412300 GEAR COMP , HELICAL 14T 1
407 6 [V6544222613 BEARING , NEEDLE CAGED KT222613 2
407 7 |V7041400280 C-RING , SHAFT 28 1
407 8 (16702410020 HUB , 28X51X59 1X1X1 1
407 9 |[14572411022 GEAR , SPUR 29T 1
407 10 |14572411010 GEAR , SPUR 42T 1
407 11 |V6544283327 BEARING , NEEDLE CAGED KT283327 1
407 12 14572410010 WASHER , 28X46X3 D=46 1
407 13 16702611011 GEAR , SPUR 25T 1X1X1 1
407 14 V7041400300 C-RING , SHAFT 30 1
407 15 |16703020040 NUT , M33X1.5 =2tB=46 1
407 16 |V7051400720 C-RING , HOLE 72 1
407 17 16703180100 SHIM, P/3.0 D=73 1
407 18 |16703180110 SHIM, P/0.1 T=0.1 2
407 19 |Vv6341130207 BEARING , TAPER-ROLLER 30207J 1
407 20 16703180130 SPACER , BEARING D=73 1
407 21 |V6341132207 BEARING , TAPER-ROLLER 322073 1
407 | 23 |16703180120 SHIM , P/0.2 T=02 2
NOTE

- 105 -




FIG 408

T353NC

P.T.O DRIVE SHAFT

/2

Year/Month

2020.07

NOTE

- 106 -




/2
FIG 408 P.T.O DRIVE SHAFT vear/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
408 1 16702191021 GEAR , HUB PTO 1X1X1 1
408 2 V6001106005 BEARING , BALL 6005 1
408 | 3 |16702212000 CLUTCH ASSY , PTO CLUTCH | 1x1x1 1
408 4 16702171041 SHAFT , PTO CLUTCH 1X1X1 1
408 5 V6001106204 BEARING , BALL 6204 2
408 6 16702200040 COLLAR , 40X46X08 40X46X08 1
408 7 V7051400950 C-RING , HOLE 95 1
408 | 8 |16702212030 PLATE ASSY 1X1x1 1
408 9 14722212040 SPRING 1X1X1 4
408 10 (16342212050 CLUTCH, PLATE 6
408 11 (15642212050 CLUTCH , DISK 5
408 12 (15642212060 PLATE , RETURN 1
408 13 14722212070 DISC 1X1X1 1
408 14 (14722212090 RING , PISTON 1X1X1 1
408 15 14722212020 PISTON 1X1X1 1
408 16 16702212080 SEAL , A 36.80.X46.20 1
408 17 14722212010 CASE 1X1X1 1
408 | 18 |14462162180 SEAL, B 2
408 19 (V7051400470 C-RING , HOLE 47 1
NOTE

- 107 -




/2
Year/Month

FIG 409 P.T.O CHANGE GEARS
TaEaNG 2020.07
25
NOTE

- 108 -




/2
FIG 409 P.T.0 CHANGE GEARS vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
409 | 1 14211340190 COUPLING 22%51 1 20100702
409 2 |Vv6001106305 BEARING , BALL 6305 1

409 3 [16702543533 GEAR, SPUR 14-11-18 1X1X1 1

409 4 |Vv6001106306 BEARING , BALL 6306 1

409 5 |[Vv7081400100 E-RING 10 2

409 | 6 |[15602231610 BOLT, SET M8X16 Mex16 1

409 7 14972540020 STAY , PTO SHIFT 1X1X1 1

409 8 [16702540011M FORK, PTO 1X1X1 1

409 | 9 |v6802000010 BALL , STEEL 5/16 1

409 | 10 [13022250030 SPRING , SHIFTER D-14 1 20070201
409 11 | V7201024010 O-RING , P P10 1

409 12 |Vv6001106205 BEARING , BALL 6205 1

409 13 16702543502 GEAR ,SPUR( PTO 1-3) 1X1X1 1

409 15 |Vv6001106207 BEARING , BALL 6207 1

409 16 |V7051400720 C-RING , HOLE 72 1

409 17 16703140011 SHAFT , PTO 1X1X1 1

409 18 |16702555102 HOOK SET, RR PTO 1X1X1 1

409 | 19 |16702553100 ROD , 236 D=9 1

409 | 20 |16702230371 PLATE 1= 1

409 | 21 |v2173608016 BOLT , HEX/S Mex16 1 20120501
409 | 22 | V5601600008 PIN, SNAP 8 2

409 | 23 |V4111600080 WASHER , PLAIN m8 0 20120920
409 | 24 |V4011600140 WASHER , SPRING M14 8 20080701
409 | 25 |V2013612085 BOLT , HEX M12X85 1

409 | 26 |16702440070 HIB(13*17+61) 173235 1 20060922
409 | 27 |16702552102 LEVER COMP , PTO/DOWN 1X1X1 1

409 | 28 |V4111600120 WASHER , PLAIN M12 0 20090408
409 | 29 |v2013608035 BOLT , HEX M8x3s 1 20030601
409 | 30 |v2183608020 BOLT , HEX/SP M8x20 4 20081201
409 | 31 |[16702552201GB LEVER COMP ,PTO(UP) 1X1X1 1

409 | 32 15442190050 GRIP , LEVER 12 1

409 | 33 |14254330180 CAP, 72 1

409 | 35 |79642010080 SHIM , B 2

409 | 36 |16322730030 SHIM , 0.5 T=05 1

409 | 37 [16322732000 SEAL ASSY , OIL 1

409 | 39 [v7201024012 ORING , P P12 1

409 | 43 |14443140041 COLLAR , 35X50X2 T=2 1

409 | 44 |V7041400350 C-RING , SHAFT 35 1

409 | 45 |16702542102 HOOK COMP , RR PTO 1X1X1 1

409 | 46 |16702432201 ARM COMP , RANGE 1X1X1 1

409 | 47 |V5111006036 PIN , TAPER SPLIT 6X36 1

NOTE

- 109 -




/2

FIG 410 DIFF LOCK Year/Month
T353NC 2020.07
26
'25"”\' "5q | *NOTSERVICED SEPARATELY
@ 23 ey THABSINC-E-18
NOTE

- 110 -




|/
FIG 410 DIFF LOCK Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
410 | 1 [16703192203 PEDAL COMP , DIFF LOCK 1X1X1 1 20030901

410 | 2 [v5801406032 PIN , SPRING 6x32 3

410 | 3 [v7201024016 O-RING , P P16 1

410 | 4 [16703180153 SHAFT , DIFF LOCK D=20 1 20030901

410 | 5 [Vv5801408060 PIN , SPRING 8X60 1

410 | 6 [v6041106011 BEARING , BALL/HL1 6011HL1 1

410 | 7 [16703180161 HUB , DIFFLOCK D=40 1

410 | 8 [16703180021M  [FORK, DIFF LOCK 1X1X1 1

410 | 9 [v4111600200 WASHER , PLAIN M20 1

410 | 10 [17973030420 SPRING Sorinras 1

410 | 11 [v2173608016 BOLT , HEX/S MBxX16 1 20120501

410 | 12 [16703180191 PLATE , STOP 25X4.5T 1

410 | 13 [Vv7051400750 RING , C TYPE 75 1

410 | 14 [16703180511 SHIM , 0/0.5 T=05 1

410 | 15 [16703180080 SHIM , 0/0.2 T=02 2

410 | 16 [16703180090 SHIM , 0/0.1 T=01 2

410 | 17 [16703000002 DIFF ASSY , RR 1X1X1 1

410 | 18 [16703180011M  |CASE, DIFF 1X1X1 1

410 | 19 [16703180030 GEAR , BEVEL 20T(RH) 1X1X1 1

410 | 20 [16703180060 GEAR , BEVEL 20T(LH) 1X1X1 1

410 | 21 [16703180040 PINION , DIFF 12 1X1X1 2

410 | 22 [16703180521 WASHER , THRUST 1 2

410 | 23 |14443180050 COLLAR, PINION THRUST (25 8x3.5) 2

410 | 24 [16703180071 SHAFT , DIFF PINION 1X1X1 1

410 | 25 [Vv5801405036 PIN , SPRING 5x36 1 20120726

410 | 26 [16703002020 GEAR , BEVEL 52 1X1X1 1

410 | 27 [v2173608020 BOLT , HEX/S M8x20 1 20120501

410 | 28 [16703181201 CLUTCH COMP , DIFF LOCK  [ax 1

410 | 29 [Vv6041106009 BEARING , BALL/HL1 6009HL1 1

410 | 30 [16703002011 PINION , DRIVE 9 1X1X1 1

410 | 31 [16703180181 SHIM , 0/0.1 T=01 2

410 | 32 [16703180171 SHIM , 0/0.2 T=02 6 20120313

410 | 33 [16703180052M  |METAL, DIFF CASE R 1X1X1 1

410 | 34 |V2173610025 BOLT, HEX/S M10X25 4

NOTE

-111 -




Year/Month

2020.07

TRANSMISSION REAR CASE

TMHISINC-E-411

6,03

-112 -

FIG 411

T353NC

NOTE




/2

Year/Month

FIG 411 TRANSMISSION REAR CASE
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
411 1 |14942400011M CASE , RR TRANSMISSION 1X1X1 1
411 | 2 |Vv3043600120 NUT , HEX/2 ML2 3 20090408
411 3 [Vv4011600120 WASHER , SPRING M12 4 20090429
411 4 |V2173612040 BOLT , HEX/S M12X40 4 20090429
411 5 |[Vv2513412045 BOLT , STUD/2 M12X45 2 20090408
411 6 [Vv5201010022 PIN , PARALLEL/A 10X22 2
411 7 |V2513412045 BOLT , STUD/2 M12X45 2 20090408
411 10 |16003062000 GAUGE ASSY , OIL LEVEL 1
411 12 116701015001 PLUG ASSY , DRAIN (MAGNET) [1x1x1 0 20120423
411 13 | 14273170040 CAP , M14 4 20100816
NOTE

-113 -




FIG 412

T353NC

REAR AXLE HOUSINGS (1)

/2
Year/Month

2020.07

TI03/353INC-E-412

NOTE

- 114 -




H/E

Year/Month

FIG 412 REAR AXLE HOUSINGS (1)
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
412 1 |V2514410060 BOLT, STUD/2 M10X60 4

412 2 |Vv2514410050 BOLT , STUD/2 M10X50 4

412 3 [Vv4011600100 WASHER , SPRING M10 1 20081001

412 | 4 |v3043600100 NUT , HEX/2 M10 1 20030401

412 5 |V2174610050 BOLT , HEX/S M10X50 28

412 6 [16703210013M HOUSING , RR AXLE 1X1X1 1

412 7 (16703210013M HOUSING , RR AXLE 1X1X1 1

412 8 |V2514410028 BOLT, STUD/2 M10X28 4

412 9 [Vv5201010022 PIN , PARALLEL/A 10X22 4

412 | 10 |V2013610130 BOLT , HEX M10X130 2 20031106

NOTE

- 115 -




FIG 413

T353NC

REAR AXLE HOUSINGS (2)

/2
Year/Month

2020.07

TIMISINC-E-413

NOTE

- 116 -




/2
FIG 413 REAR AXLE HOUSINGS Year/Month
(2)
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
413 1 |16703210013M HOUSING , RR AXLE 1X1X1 1

413 2 |Vv7051400800 C-RING , HOLE 80 2

413 3 [Vv6041106208 BEARING , BALL/HL1 6208HL1 2

413 4 |V7041400400 C-RING , SHAFT 40 2

413 5 [16703230011 PINION , LH WHEEL 1X1X1 1

413 6 [16703240022 GEAR(SPUR/54) , WHEEL 1X1X1 2

413 7 |Vv6041106209 BEARING , BALL/HL1 6209HL1 2

413 8 14443240051 RING , STOP D=5 2

413 | 10 |14443240070 SEAL , SHAFT GNZOESEL 2

413 11 | 14443240061M METAL , AXLE SHAFT SEAL 2

413 12 116703240101 SHAFT , WHEEL 1X1X1 2

413 13 |15603200010 BOLT , STUD M16X30 D=16 4

413 14 |Vv6041606011 BEARING , BALL/HLINR 6011HLIN 2

413 | 28 |V2173608020 BOLT , HEX/S M8x20 1 20120501

413 29 |16703210013M HOUSING , RR AXLE 1X1X1 1

413 30 |16703230021 PINION , RH WHEEL 1X1X1 1

413 33 | 14443240030 COLLAR , 56X65X240 65X4.5 2

NOTE

- 117 -




FIG 414

T353NC

MAIN CHANGE LEVER

/2

Year/Month

2020.07

THMNISINC-E-4H

NOTE

-118 -




/2
FIG 414 MAIN CHANGE LEVER vear/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
414 1 14572230330M METAL , MAIN 1
414 2 V5201010022 PIN , PARALLEL/A 10X22 2
414 3 V4011600080 WASHER , SPRING M8 2 20081201
414 4 V2013608060 BOLT , HEX M8X60 4
414 5 14572230320M ARM , CHANGE 1
414 | 6 |15602231600 BOLT, SET SEAL LOCK MBX16 2 20070121
414 7 V7441142508 SEAL , OIL/D D14258 1 B
414 8 V7051400250 C-RING , HOLE 25 1
414 9 16702244300 ROD COMP , IN CHANGE 1X1X1 1
414 10 (V5801406025 PIN , SPRING 6X25 1
414 11 (16702240060 BUSH , 12X14X08 1X1X1 1
414 | 12 16702234300 cnpreg VA 1XIX1 1
414 13 16702233500 ROD COMP , OUT CHANGE D=12 46X281 1
414 14 (V3002600060 NUT , HEX/1 M6 2
414 15 (V2173608016 BOLT , HEX/S M8X16 1 20120501
414 16 (16702230371 PLATE T=3 1
414 17 (16702244202 PIN COMP , MAIN CHANGE 1X1X1 1
414 18 (16702240051 BOLT , M6X45 M6*7T 1
414 19 (15603142910 BUSH , 16X18X15 LFB-1615 2
414 20 16702244105 LEVER COMP , MAIN RANGE 1X1X1 1 20101223
414 21 V3342600100 NUT , HEX FINE/2 M10 0 20081201
414 22 114502810074 GRIP COMP , MAIN SHIFTER 4.9X6.0X9.3 1 20030601
414 | 23 |Vv6802000010 BALL , STEEL 5/16 2
414 | 24 13022250030 SPRING , SHIFTER D-14 1 20070201
414 25 116702230022M FORK , 1ST/2ND 1X1X1 1
414 26 16702230300 STAY , MAIN SHIFT 1X1X1 1
414 27 116702230042M FORK , SYNCHRO 1X1X1 1
414 28 V4111600080 WASHER , PLAIN M8 2 20120920
414 29 116702232001 ROD SET , MAIN SHIFT 1X1X1 1
414 | 30 |Vv2173608025 BOLT , HEX/S MBx25 8 20080825
NOTE

- 119 -




FIG 415 SUB CHANGE LEVER

T353NC

/2
Year/Month

2020.07

THAAENC-E-415

NOTE

- 120 -




/2
FIG 415 SUB CHANGE LEVER Year/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
415 1 16702432002 ARM SET, RANGE 1X1X1 1

415 | 2 [16702432103 HOOK COMP , RANGE X 1 20060101

415 3 [16702432201 ARM COMP , RANGE 1X1X1 1

415 4 |Vv5111006036 PIN , TAPER SPLIT 6X36 1

415 5 [16702440021 ROD , RANGE 275 D=9 1

415 6 [Vv5601600008 PIN , SNAP 8 2

415 7 |Vv4111600080 WASHER , PLAIN M8 0 20120920

415 8 |[Vv4011600140 WASHER , SPRING M14 8 20080701

415 9 |V2013612085 BOLT , HEX M12X85 1

415 | 10 |16702440070 HIB(13*17*61) 173235 1 20060922

415 11 |Vv4111600120 WASHER , PLAIN M12 0 20090408

415 12 116702442104 LEVER COMP , RANGE 1X1X1 1 20090113

415 13 V3342600100 NUT , HEX FINE/2 M10 0 20081201

415 14 14572442401 GRIP COMP , SUB SHIFT GRIP 1

415 15 |Vv6802000010 BALL , STEEL 5/16 1

415 | 16 |13022250030 SPRING , SHIFTER D-14 1 20070201

415 17 |16702430010M FORK , RANGE 1X1X1 1

415 18 |Vv7081400100 E-RING 10 2

415 19 |16702430021 STAY , RANGE SHIFT D=14 1

415 | 20 |Vv2173608016 BOLT , HEX/S MBXL6 1 20120501

415 21 16702230371 PLATE T=3 1

415 22 V4111600080 WASHER , PLAIN M8 2 20120920

415 23 | V7201024012 O-RING , P P12 1

NOTE

-121 -




Year/Month

2020.07

REVERSE LINK

FIG 416

T353NC

T303/35INC-E-416

NOTE

-122 -



/2

Year/Month

FIG 416 REVERSE LINK
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
416 1 16702250060 STAY , SHIFTER REVERSE 1X1X1 1
416 2 |Vv6802000010 BALL , STEEL 5/16 1
416 | 3 |13022250030 SPRING , SHIFTER D-14 1 20070201
416 4 ]16702140012M FORK, SHIFTER SHUTTLE 1X1X1 1
416 5 [16702230371 PLATE T=3 1
416 | 6 |Vv2173608016 BOLT , HEX/S Mex16 1 20120501
416 7 16702252000 ARM SET , REVERSE 1X1X1 1
416 8 [V7201024012 O-RING , P P12 1
416 9 |[V5111006036 PIN , TAPER SPLIT 6X36 1
416 10 |16702252500 ARM COMP 1X1X1 1
416 11 16702252301 HOOK COMP 1X1X1 1

NOTE

-123 -




/2

FIG 417 REVERSE CHANGE LEVER vear/Month

2020.07

T353NC

THAASINC-E-41T

NOTE

- 124 -




/2
FIG 417 REVERSE CHANGE LEVER Year/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
417 1 |16702832002GB LEVER COMP , SHUTTLE 1X1X1 1
417 2 |V7041400140 C-RING , SHAFT 14 1
417 3 [14276010030 WASHER , 15X24X2 T=16 2
417 4 115441170051 GRIP, 10X115 1
417 5 |[Vv5801403016 PIN , SPRING 3X16 1
417 6 [16702152001 CABLE ASSY , REVERSE 1X1X1 1
417 7 14322420010 PIN D=8 2 20110321
417 8 [Vv4111600080 WASHER , PLAIN M8 0 20120920
417 | 9 |Vv5001920020 PIN, SPLIT 2x20 1 20120920
417 10 |Vv2173608016 BOLT , HEX/S M8X16 1 20120501
417 11 16702150013 PLATE , SHUTTLE 6T 1
417 | 12 |Vv2183608016 BOLT , HEX/SP MBXL6 0 20081224
NOTE

- 125 -




/2
Year/Month

FIG 418 4A4WD CHANGE LEVER
TA53NC 2020.07
10
12
11
9
NOTE

- 126 -




/2
Year/Month

FIG 418 4WD CHANGE LEVER
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
418 1 16703122103 ARM COMP , 4WD 1X1X1 1

418 2 |V7201024012 O-RING , P P12 1

418 3 [16702622103 ARM COMP , 4WD 1X1X1 1

418 4 116702230371 PLATE T=3 1

418 5 |[Vv2173608016 BOLT , HEX/S M8X16 1 20120501

418 6 [Vv5801406025 PIN , SPRING 6X25 1

418 7 |Vv4111600080 WASHER , PLAIN M8 0 20120920

418 8 [Vv5601600008 PIN , SNAP 8 1

418 9 [14942632110GB LEVER , 4WD D=10 1

418 10 |16702190060 GRIP , 4WD M10 1

418 11 | V3342600100 NUT , HEX FINE/2 M10 0 20081201

418 12 |Vv4111600080 WASHER , PLAIN M8 2 20120920

NOTE

-127 -




5. FRONT AXLE PART NO. T353NC-E-C5

FIG 501 FRONT AXLE BRACKET

FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING

FIG 504 FRONT GEAR CASE (1)

FIG 505 FRONT GEAR CASE (2)

-128 -

129
131
133
135
137



FIG 501 FRONT AXLE BRACKET

T353NC

/2
Year/Month

2020.07

TI03/AEINC-E-501

NOTE

- 129 -




/2
FIG 501 FRONT AXLE BRACKET Year/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
501 1 |13014072202GB FRAME COMP , FR AXLE 1X1X1 1 20080401

501 2 13609040222 LABEL , MODEL ENGLISH 1X1X1 1

501 | 2A |T0019010020 LABEL , MODEL/EN 1X1X1 1

501 3 [Vv5502040093 RIVET , BLIND 4X9.3 4

501 4 |V2024612035 BOLT , HEX FINE M12X35 16

501 5 |[Vv4011600120 WASHER , SPRING M12 4 20090429

501 6 [16704100010 SHAFT , DRIVE 1X1X1 1

501 7 |V7041400250 C-RING , SHAFT 25 2

501 | 8 |14251320150 COUPLING D=32 1 20080801

501 9 |[14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221

501 | 10 | V2163608020 BOLT , HEX/P MBX20 4 20080424

501 | 11 |V2113606016 BOLT , HEX/S M6XL6 1 20081201

501 12 |16704102000GB PIPE COMP , A 1X1X1 1

501 13 |16704102300GB PIPE COMP , B 1X1X1 1

501 14 V7201035038 O-RING , P P38 1

501 15 |V7201035041 O-RING , P P41 1

501 16 16704102201 PIPE SET(A,B) , 4WD 1X1X1 1

501 | 17 | V3043600120 NUT , HEX/2 M12 3 20090408

501 20 |14824063000GB SHIELD COMP , LOW RAD 1X1X1 1

501 | 21 |V2163608020 BOLT , HEX/P MBX20 4 20080424

501 22 116706312920 INSULATOR,SEAT PANEL 1X1X1 0 20080424

501 23 |14759132101GB BRACKET COMP , WEIGHT 1X1X1 1

501 | 24 |V2173612030 BOLT , HEX/S M12X30 6

NOTE

- 130 -




/2

FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT Year/Month
T353NC 2020.07
+ NOT SERVICED SEPARATELY
TIIFEINC-E-502 10 4 14
NOTE

-131 -




/2
FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
502 1 |V7441256210 SEAL, OIL/D D256210 1 B

502 2 16704112000 DIFF ASSY , FF 1X1X1 1

502 3 [16704112010 PINION , BEVEL 8T 1

502 4 116704112110 GEAR , BEVEL 23T 1

502 5 [16704310030 CASE , FR DIFF 1

502 | 6 [16704320020 PINION , DIFF(12) 2

502 7 14273010050 COLLAR , THRUST T=1.0 2

502 8 [16704310160 GEAR , DIFF SIDE(20) 2

502 9 |[16704320050 WASHER , THRUST 2

502 10 |Vv5801405025 PIN , SPRING 5X25 1

502 11 16704110060 SHAFT , DIFF PINION 1

502 12 |Vv5801403025 PIN , SPRING 3X25 1

502 13 |Vv6001106212 BEARING , BALL 6212 1

502 14 17994420060 SNAP RING , C TYPE D=50 1

502 15 | V7051400620 C-RING , HOLE 62 1

502 16 |14254310080 SHIM , A T=0.2 1

502 17 14152050160 SHIM , B T=0.1 1

502 18 |15024320020 BEARING , TAPER ROLLER 32206J 2

502 19 16704112120 COLLAR 1

502 | 20 [14884110090 NUT , M30 5 2IB=41 1

502 21 |Vv6001106211 BEARING , BALL 6211 1

502 22 116704110121 SHIM 2

NOTE

-132 -




FIG 503 FRONT AXLE HOUSING

T353NC

H/E

Year/Month

2020.07

‘Ad *NOT SERVICED SEPARATELY

TH33E3-E-508

NOTE

- 133 -




/2
FIG 503 FRONT AXLE HOUSING vear/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
503 1 14524322000M HOUSING , FRONT AXLE 1 20060901
503 2 15184072401 CAP ASSY, OIL 1X1X1 1
503 | 3 |V7811600008 PLUG , SQUARE R12 1
503 | 4 |17994360221 CONNECTOR 1
503 | 5 |16991024200 HOSE ASSY , 820 1XIX1 1
503 6 14171020060 BAND , HOSE(14) D=14 1
503 | 7 |14524362200 METAL ASSY , PIVOT 1XIX1 1 20060929
503 | 8 |14524362210M  |METAL, PIVOT RR 1XIX1 1 20060929
503 | 9 |16704362221 BUSH , 75X80X30 1
503 10 |Vv2004616040 BOLT , HEX M16X40 2
503 | 11 |V4011600160 WASHER , SPRING W16 0 20090323
503 12 (V7201035040 O-RING, P P40 1
503 | 13 |V7211031080 O-RING G 80 1 B
503 14 (16704310040 SPACER , R 1
503 15 (16704332101 METAL ASSY , PIVOT 1X1X1 1 20031115
503 16 [16704332111M METAL , PIVOT FR 1X1X1 1
503 17 (16704332220 BUSH , 50X55X20 1
503 | 18 |16704020020 SPACER (F) 49%4.6 1
503 19 (V7211031055 O-RING, G G55 1 B
503 20 |V2014616050 BOLT , HEX M16X50 1
503 | 21 |V3052600160 NUT , HEX/3 W16 1
503 22 14444120090 WASHER , SEAL WD16263.5 1
503 | 23 |V2173612040 BOLT , HEX/S M12X40 4 20090429
503 | 24 |V4011600120 WASHER , SPRING W12 4 20090429
503 | 25 |14051060030 WASHER T-12 2
503 26 | V7631500000 NIPPLE , GREASE/B-PT 2
503 27 |V7211031075 O-RING, G G75 1
NOTE

- 134 -




FIG 504

T353NC

FRONT GEAR CASE (1)

/2

Year/Month

2020.07

NOTE

- 135 -




/2

Year/Month

FIG 504 FRONT GEAR CASE (1)
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
504 1 |16704340010M CASE , FINAL DRIVE(A) 1X1X1 2
504 2 16704340020 GEAR , BEVEL 9 2
504 3 [Vv6041106208 BEARING , BALL/HL1 6208HL1 2
504 4 |Vv5201012020 PIN , PARALLEL/A 12X20 1
504 5 |[Vv2024614090 BOLT , HEX FINE M14X90 10
504 6 (V4011600140 WASHER , SPRING M14 8 20080701
504 7 16704340030 GEAR , BEVEL 16 2
504 8 |[Vv6001106207 BEARING , BALL 6207 2
504 9 (16704130010 SHAFT , 480 1
504 | 10 |16704130020 SHAFT , 296 1
504 11 | V7051400800 C-RING , HOLE 80 2
504 | 12 | 16704320030 COLLAR , 68X80X2 2
504 13 |V7231020110 O-RING, S S110 2 B
504 14 16704130080 HOUSING , SEAL 1X1X1 2
504 15 |16704340040 SEAL ASSY 1X1X1 2
504 16 |Vv6001106014 BEARING , BALL 6014 2
504 17 V7231020115 O-RING S115 2 B
504 18 | V7051400950 C-RING , HOLE 95 2
504 19 |Vv6001106012 BEARING , BALL 6012 2
504 | 20 |V7041400600 C-RING , SHAFT 60 2
NOTE

- 136 -




FIG 505

T353NC

FRONT GEAR CASE (2)

/2

Year/Month

2020.07

TIIISINC-E-505

NOTE

- 137 -




/2
FIG 505 FRONT GEAR CASE Yearionth
(2)
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
505 1 |14514342001M CASE , LH FINAL DRIVE(B) 1X1X1 1 20060901

505 2 [14514342101M CASE , RH FINAL DRIVE(B) 1X1X1 1 20060901

505 3 [16704130050 SHAFT 2

505 4 116704130100 GEAR , BEVEL 11 2

505 5 |[Vv6001106308 BEARING , BALL 6308 2

505 | 6 [16704330180 CAP, 90 IXIXL 2

505 7 |V7811600006 PLUG, SQAURE TAPER PT3/8 4

505 | 8 [16704130060 SHIM , 75X90X2 2

505 9 [V7051400900 C-RING , HOLE 90 2

505 | 10 |V2014612030 BOLT , HEX M12X30 2

505 | 11 |v3042600120 NUT , HEX/2 ML2 2 20060425

505 12 16704340080 GEAR , BEVEL 41 2

505 13 | V7041400500 C-RING , SHAFT 50 2

505 | 14 |16004340040 SEAL IX1X1 2

505 15 |Vv6041106208 BEARING , BALL/HL1 6208HL1 2

505 16 |Vv6001106210 BEARING , BALL 6210 2

505 17 |16704340130M COVER , WHEEL SHAFT 2

505 18 |16704340150 O RING 2

505 | 19 |v2173608025 BOLT , HEX/S M8x25 8 20080825

505 20 16704340070 SHAFT , WHEEL 2

505 | 21 [16709510080 WASHER , 50X60X2 2

NOTE

- 138 -




6. HYDRAULICS & 3-POINT LINK PART NO. T353NC-E-C6

FIG 601 GEAR PUMP 140
FIG 602 CYLINDER CASE 142
FIG 603 LIFT ARM 144
FIG 604 CYLINDER 146
FIG 605 POSITION LINK (1) 148
FIG 606 POSITION LINK (2) 150
FIG 607 CONTROL VALVE 152
FIG 608 POSITION LEVER 154
FIG 609 HYDRAULIC PIPE (1) 156
FIG 609A HYDRAULIC PIPE (1) 158
FIG 610 HYDRAULIC PIPE (2) 160
FIG 611 EXTERIOR HYD.VALVE 162
FIG 611A EXTERIOR HYD.VALVE 164
FIG 612 3-POINT LINK 166

FIG 613 HITCH & COVER 168

- 139 -



Year/Month

2020.07

GEAR PUMP

FIG 601

T353NC

TMIISINC-E-601

NOTE

- 140 -



/2

Year/Month

FIG 601 GEAR PUMP
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
601 1 14945103102 PUMP ASSY , GEAR 1X1X1 1

601 2 14945100010 BOLT , HEX(M8X195) M8X195 2

601 | 3 |V4011600080 WASHER , SPRING v8 2 20081201

601 | 4 |V3043600080 NUT , HEX/2 m8 1 20081001

NOTE

- 141 -




FIG 602 CYLINDER CASE

T353NC

/2
Year/Month

2020.07

TAASINC-E-6i2

NOTE

- 142 -




/2
FIG 602 CYLINDER CASE vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
602 1 16705010015M CASE , CYLINDER 1X1X1 1

602 | 2 |V2173608045 BOLT , HEX/S MEx45 6

602 3 [Vv2173610030 BOLT , HEX/S M10X30 10

602 4 V5201010022 PIN , PARALLEL/A 10X22 2

602 | 5 [17995010081M i 1XIX1 1

602 | 6 |16705010020 BUSH , 45X50X40 1X1x1 2

602 | 7 |V7211031045 O-RING , G 45 2

602 8 16705010110 RING 45X50X4 2

602 | 9 |17994360221 CONNECTOR 1

602 10 (14171020060 BAND , HOSE(14) D=14 1

602 | 11 |19021024300 HOSE . 530 13%500 1 20120621

602 | 12 |V7801000002 PLUG , HEX-SOCKET R18 6

602 13 (14586702100 SWITCH ASSY , LIMIT 1X1X1 1

602 14 [16705060040GB BRACKET , S/IW 1X1X1 1

602 | 15 |V1222604030 SCREW , C/R PAN/SP Max30 2

602 | 16 |Vv2173608016 BOLT , HEX/S MEX16 1 20120501

602 17 (14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221

602 | 18 |15184322500 CAP ASSY , OIL 1

602 | 19 |14466220030 COVER 1

NOTE

- 143 -




/2

FIG 603 LIET ARM Year/Month
T353NC 2020.07
TI033SINC-E-603
NOTE

- 144 -




/2

Year/Month

FIG 603 LIFT ARM
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
603 1 |16705020011M LIFT SHAFT 1X1X1 1

603 | 2 |16705020020M  |LIFT, CRANK IXIXL 1

603 | 3 |17995020030 PLATE T=32 1

603 | 4 |V2173608016 BOLT , HEX/S Mex16 1 20120501

603 5 [16705022100M ARM ASSY , LIFT 1X1X1 1

603 6 [16705022100M ARM ASSY , LIFT 1X1X1 1

603 7 |V7041400450 C-RING , SHAFT 45 2

NOTE

- 145 -




FIG 604 CYLINDER

T353NC

/2
Year/Month

2020.07

TI03IZINC-E-604

NOTE

- 146 -




/2
FIG 604 CYLINDER vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
604 1 16705022300M CYLINDER COMP 1X1X1 1

604 2 V7201024014 O-RING, P P14 1

604 | 3 |V7201057070 O-RING , P P70 2

604 4 16705050060 RING 70X80X1.9 2

604 5 16705030050M PISTON , HYD 80X50 1

604 | 6 |17995031000 ROD ASSY , PISTON D=30 1

604 | 6-01 | 19965030060M ROD , PISTON b=30 1 20060801

604 | 6-02 | 17995030070 BUSH 1X1x1 1

604 8 V2024612050 BOLT , HEX FINE M12X50 3

604 | 9 |Vv4011600120 WASHER , SPRING W12 4 20090429

604 | 10 |V2173608016 BOLT, HEX/S MEx16 1 20120501

604 | 11 |17995031500 PIN COMP , HYD 0 20060801

604 12 115640040000 VALVE , SUB FLOW CONTROL |FvM2-002-010 1

604 13 | K2310040070 SEAL , DUST DKI11217 1

604 14 (V7201124022 O-RING, P P22 1

604 15 (V7201124016 O-RING, P P16 1

604 16 [15605070070 KNOB , SLOW RETURN 1

604 17 (V1112606040 SCREW , C/R PAN M6X40 1

604 | 18 |V4011600060 WASHER , SPRING M6 4 20040901

604 | 19 |V3042600100 NUT , HEX/2 M10 1 20081001

604 20 |16705030030 SHAFT , SLOW RETURN(76) §2B=14 1

NOTE

- 147 -




/2

FIG 605 POSITION LINK (1) vear/Month
2020.07
T353NC

T3033ISINC-E-605

NOTE

- 148 -




=
Year/Month
FIG 605 POSITION LINK (1)
T353NC 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
605 | 1 |16705022200 CLEVIS COMP 1X1X1 1

605 2 |V2013608050 BOLT , HEX M8X50 1

605 | 3 |V3043600080 NUT , HEX/2 M8 1 20081001

605 | 4 |V7081400060 E-RING 6 4

605 | 5 |17995041100 LINK COMP , VALVE 1

605 | 6 |17995040121 SPRING D=12 1

605 | 7 |17995040130 ROLLER 1

605 | 8 |17995041400 ARM, COMP , LINK 1X1X1 1

605 | 9 |17995040150 LINK , CRANK LIFT T=9 1

605 | 10 |17995040160 PIN , LINK H=12 1

605 11 |17995040170 WASHER , LOCK 14X28X15 1

605 12 17995040131 ROLLER 8X11.7X13 1 20080826

NOTE

- 149 -




/2

FIG 606 POSITION LINK (2) vear/Month

2020.07

T353NC

FIG. 605-08

T303/353NC-E-606

NOTE

- 150 -




/2

Year/Month

FIG 606 POSITION LINK (2)
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
606 1 |17995041500 SHAFT COMP , POSITION 1 20110321

606 | 2 |V7201019009 ORING , P P 2

606 | 3 |17995060050 LINK COMP , B IXIXL 1

606 | 4 |V7081400060 E-RING 6 3

606 5 (17995041200 SHAFT COMP , DRAFT 1 20110321

606 | 6 |V7081400090 E-RING 5 1 20040501

606 | 7 |17995060061 LINK 1

NOTE

- 151 -




Year/Month

2020.07

CONTROL VALVE

FIG 607

T353NC

T33/353NC-E-607

NOTE

- 152 -



/2
Year/Month

FIG 607 CONTROL VALVE
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
607 1 |17995050100 VALVE ASSY , MAIN CONTROL | 115X125X36 1
607 2 16700070000 VALVE ASSY , RELIEF 1X1X1 1
607 3 | V2173608045 BOLT , HEX/S M8X45 3
607 4 116705060060 UNION HEX22 2
607 5 [16705062400 PIPE , CYLINDER COMP 1X1X1 1
607 | 6 |v7811600006 PLUG, SQAURE RA/8 1
NOTE

- 153 -




FIG 608

T353NC

POSITION LEVER

/2
Year/Month

2020.07

FIG. 602-01

NOTE

- 154 -




/2
FIG 608 POSITION LEVER vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
608 1 |15605110054 GRIP , 3X17X97 9.5X9.7X5.3 1 20080424

608 2 |Vv7081400120 E-RING 12 1

608 3 |[Vv7081400080 E-RING 8 2

608 4 13015102200 LEVER COMP , DRAFT 1X1X1 1 20110321

608 5 [13015100050 PIN , POSITION HEX=24 1 20110321

608 6 |[16705060010 JOINT POSITION 19X4.5T 1

608 7 |Vv3043600100 NUT , HEX/2 M10 1 20030401

608 8 |[17995070150 BOLT , SUPPORT H14X108.9 1 20110321

608 9 [17995070340 BOLT , SUPPORT 1 20110321

608 | 10 |Vv4011600100 WASHER , SPRING M10 1 20081001

608 11 17995070170 PLATE , D 3.2TX90X50 1

608 12 17995070180 SPRING 33%23 1

608 | 13 |V7081400090 E-RING 9 1 20040501

608 14 117995070200 PLATE , A 3.2TX40X62 1

608 15 17995070211 PLATE , FRICTION 13X40X2T 2

608 16 (17995072300 ARM , COMP , DRAFT LEVER 1X1X1 1 20110321

608 | 17 |17995070270 BUSH , 16X18X33 IX1X1 1 20100506

608 | 18 |15603160025 TUBE , STRAIGHT 80 0 20110321

608 | 19 |V1122805012 SCREW , C/R FLAT M5X12 2 20080401

NOTE

- 155 -




/2

FIG 609 HYDRAULIC PIPE (1) Year/Month
T353NC 2020.07
NOTE

- 156 -




4/
FIG 609 HYDRAULIC PIPE (1) vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
609 [ 2 [14445100080 CLAMP , HOSE 2

609 [ 3 [v7201024018 O-RING , P P18 1

609 [ 4 [12305180020 FILTER , 80 MESH D=13 0 20101126

609 [ 5 [16705100030 ADAPTER , PF1/2 PF1/2 HEX=27 0 20101126

609 | 6 |[16705104400 PIPE COMP , PUMP axt 0 20090123

609 | 7 [16705104500 PIPE COMP , TANK axt 0 20090123

609 | 8 |[16705152330 HOSE , 1400 ASSY axt 0 20101126

609 [ 9 36527040020 CLAMP , 20X180 T-12 0 20101126

609 | 11 [14725100020 HOSE 1

609 | 12 [14835182000 VALVE ASSY , PTO axt 1

609 [12-01|14725182100 VALVE , PTO axt 1

609 |12-02|15640090001 VALVE ASSY , RELIEF PVR1-005-020 1

609 [12-03|14725182210 SOLENOID COIL axt 1

609 | 13 14444080062 CONNECTOR 1

609 | 14 [13155110030 ELBOW , 3/4-16UNF , M18 g7t 22 1

609 | 15 [16705100100 ELBOW UNIT , PF 3/8XM16 PF3/BXM16 1

609 | 16 [16705104201 PIPE COMP , PTO axt 1

609 | 17 [14945104702 PIPE COMP , RR DELIVERY 1X1X1 1

609 | 18 |[Vv4011600080 WASHER , SPRING v 2 20081201

609 | 19 [v2013608090 BOLT , HEX MBX90 3

609 | 20 |16994080061 UNION , PT3/8 M18 o JOMIBELT g

609 | 21 |16705105000 FILTER ASSY , SUCTION D51X92X265 1

609 | 23 [Vv7211031045 O-RING , G G5 1

609 | 24 |V2183610025 BOLT , HEX/SP M10X25 2

609 | 25 |16995304000 UNION , O-RING D25X25X36 2 20120404

609 | 26 14944050100 ELBOW PF3/8XM16 ,45 1

609 | 27 [17995010210 SPRING 12x22 0 20101126

609 | 28 |[13267060022 PLUG , DRAIN £2B=12 0 20071101
NOTE

- 157 -




/2
FIG 609A HYDRAULIC PIPE (1) Year/Month
T353NC 2020.07
8

el T30ASINC-E-609

NOTE

- 158 -




=/
FIG 609A HYDRAULIC PIPE vear/Month
(1)
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
609A | 2 |14445100080 CLAMP , HOSE 2
609A | 4 |[12305180020 FILTER , 80 MESH D=13 0 20101126
609A| 5 |[16705100030 ADAPTER , PF1/2 PF1/2 HEX=27 0 20101126
609A| 6 |[13015154400 PIPE COMP , PUMP 1XIX1 1
609A | 7 |[13015154500 PIPE COMP , TANK 1XIX1 1
609A| 8 |[16705152330 HOSE , 1400 ASSY 1XIX1 0 20101126
609A | 9 36527040020 CLAMP , 20X180 T=1.2 0 20101126
609A | 11 |14725100020 HOSE 1
609A | 12 |14835182000 VALVE ASSY , PTO 1XIX1 1
609A | 12-01 | 14725182100 VALVE , PTO 1XIX1 1
609A [ 12-02 | 15640090001 VALVE ASSY , RELIEF PVR1-005-020 1
609A | 12-03 | 14725182210 SOLENOID COIL 1XIX1 1
609A | 13 |14444080062 CONNECTOR 1
609A | 14 13155110030 ELBOW , 3/4-16UNF , M18 57t 22 1
609A | 15 |[16705100100 ELBOW UNIT, PF 3/8XM16 PF3/8XM16 1
609A | 16 |16705104201 PIPE COMP , PTO 1XIX1 1
609A | 17 14945104702 PIPE COMP , RR DELIVERY 1XIX1 1
609A | 18 |Vv4011600080 WASHER , SPRING M8 2 20081201
609A | 19 |Vv2013608090 BOLT, HEX M8X90 3
609A | 20 [16994080061 UNION , PT3/8 M18 o JOMIBELT g
609A | 21 (16705105000 FILTER ASSY , SUCTION D51X92X265 1
609A | 23 |Vv7211031045 O-RING , G 45 1
609A | 24 (V2183610025 BOLT , HEX/SP M10X25 2
609A | 25 (16995304000 UNION , O-RING D25X25X36 2 20120404
609A | 26 |14944050100 ELBOW PF3/8XM16 ,45 1
609A | 27 [17995010210 SPRING 12X22 0 20101126
609A | 28 |13267060022 PLUG , DRAIN 57t B=12 0 20071101
609A | 32 (13025100020 UNION , M18,PF1/2 M18,PF1/2 2
609A | 33 |[13025100060 ELBOW PF1/2 PF1/2 1 20080220
NOTE

- 159 -




FIG 610

T353NC

HYDRAULIC PIPE (2)

/g

Year/Month

2020.07

THIBFINC-E-610

NOTE

- 160 -




/2

Year/Month

FIG 610 HYDRAULIC PIPE (2)
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
610 1 |V2013608050 BOLT , HEX M8X50 2

610 | 2 |v4011600080 WASHER , SPRING me 2 20081201

610 3 [14945100021GB PIPE ,FR SUCTION 1X1X1 1 20090121

610 4 |V7201124022 O-RING , P P22 1

610 5 [13267060022 PLUG , DRAIN =2t B=12 0 20071101

610 | 6 [14945104103GB |.ongy o o 1X1X1 1

610 7 14575100010 HOSE , 26X34X100 1

610 8 ]36313530021 ADAPTER , HIGH-PRESSURE 25XC112X39 1 20060425

610 10 |14945102302GB PIPE COMP , GEAR PUMP(PNT) |1x1iX1 1

610 13 |V7201124020 O-RING , P P20 1

610 | 14 [v2173608030 BOLT , HEX/S M8X30 1 20071112

610 15 |14445100080 CLAMP , HOSE 2

NOTE

- 161 -




H/E

Year/Month

FIG 611 EXTERIOR HYD.VALVE
T353NC 2020.07
,
8 —
7
NOTE

- 162 -




/2
FIG 611 EXTERIOR HYD.VALVE vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
611 1 21615250020 GRIP , LEVER/RED 2 20070121

611 2 16705125100 LEVER COMP , AUX1 1X1X1 1

611 | 3 [13015080150 o oo RORERATERIONC T 1 20111101

611 4 17995161130 UNION , PF3/8 PF1/2 1 20111101

611 | 5 |16995152360 COUPLING , 1/2 0

611 6 17995080201 UNION , 1/2 1X1X1 2 20101014

611 7 V4011600100 WASHER , SPRING M10 1 20081001

611 | 8 |V3043600100 NUT , HEX/2 M10 1 20030401

611 9 16705125201 LEVER COMP , AUX2 1X1X1 1

611 | 10 |Vv2173608025 BOLT , HEX/S MBx25 8 20080825

611 11 (16705080890 BOLT , STUD 146 1X1X1 2

611 | 12 |17995080931 UNION , 1/2 L60 1X1x1 2 20110420

611 | 13 [17995080960 cpRiNG e 1XIX1 2

611 14 [17995080970M COVER , EXTERIOR HYD 1 20050901

611 | 15 |Vv2173608020 BOLT , HEX/S MBX20 1 20120501

NOTE

- 163 -




FIG 611A

T353NC

EXTERIOR HYD.VALVE

/2
Year/Month

2020.07

NOTE

- 164 -




/2
FIG 611A EXTERIOR HYD.VALVE vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
611A 1 21615250020 GRIP , LEVER/RED 2 20070121
611A| 3 |[13305080150 o oo RORERATERIOTC Ty 1
611A 4 17995161130 UNION , PF3/8 PF1/2 1 20111101
611A 5 16995152360 COUPLING, 1/2 0
611A 6 17995080201 UNION , 1/2 1X1X1 2 20101014
611A 7 V4011600100 WASHER , SPRING M10 1 20081001
611A| 8 |V3043600100 NUT , HEX/2 M10 1 20030401
611A 9 13015125201 LEVER COMP , AUX 440*284*100 1 20080401
611A| 11 13305080890 BOLT, STUD 90 1X1x1 2
611A| 13 |[17995080960 cpRiNG e 1XIX1 1
611A | 14 |17995080970M COVER , EXTERIOR HYD 1 20050901
611A| 15 |V2173608020 BOLT , HEX/S M8X20 1 20120501

NOTE

- 165 -




FIG 612

T353NC

3-POINT LINK

/2
Year/Month

2020.07

THAIZINC-E-612

NOTE

- 166 -




/2
FIG 612 3-POINT LINK vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
612 1 16705020050 PIN , 19X69 19X75X26 2

612 2 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
612 3 16505245500GB LINK ASSY , TOP LINK 1X1X1 1 20090122
612 | 3-01 | 16505245510 LINK COMP , RH TOP LINK 1X1X1 1

612 | 3-02 | 16505245520 LINK COMP , LH TOP LINK 1X1X1 1

612 | 3-03 | 14555140250 TURNBUCKLE COMP 1X1X1 1 20120213
612 | 3-04 | 16505245530 NUT , HEX 1X1X1 1

612 | 3-05 | 15645220020 PIN , 19X95 b-19 1 20110321
612 | 3-06 | 15645220011 PIN , 10X86 b-19 0 20101126
612 | 3-07 | 14445140051 PIN, 19 D=4.5 3 20110321
612 4 16705142001GB LINK COMP , LH LOW 1X1X1 1

612 5 16705142501 CHAIN ASSY , CHECK 1X1X1 1 20110603
612 | 5-01 | 13015142520 BAR COMP , CHECK 1X1X1 2

612 | 5-02 113015142510 SOCKET COMP , CHECK 1X1X1 2

612 | 5-03 | 16735240060 Spring Das 1 20030401
612 | 5-04 | 79636110030 PIN , 12X48 b-12 1 20040101
612 | 5-05 | 13015142530 SHACKLE , CHECK CHAIN 1X1X1 2

612 | 10 |13017020040 PLATE , W/O ROPS 1X1x1 1 20080201
612 | 11 |Vv3013600160 NUT , HEX/2 W6 1 20040101
612 | 12 |Vv4011600160 WASHER , SPRING W6 0 20090323
612 15 [16705142400GB ROD COMP , LH LIFT 1X1X1 1

612 | 16 |79636130050 PIN , 16X60 b-16 1 20040101
612 17 (13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
612 | 18 |13059310030 PIN D23 1 20060609
612 19 (16705140021 PIN COMP , LOWER LINK 1X1X1 2

612 | 20 |v2173608020 BOLT , HEX/S MBX20 1 20120501
612 21 |16705142101GB LINK COMP , RH LOW 1X1X1 1

612 22 113015145000GB ROD ASSY , RH LIFT 1X1X1 1

612 26 15605250030 BAND , 470 25X520XT6 1 20110603
612 27 116703172002GB BRACKET COMP , TOP LINK 1X1X1 1

612 28 V4011600140 WASHER , SPRING M14 8 20080701
612 | 29 |V3043600160 NUT , HEX/2 W6 1 20120502
612 30 |Vv2014614035 BOLT , HEX M14X35 2

612 31 |V2514414028 BOLT, STUD/2 M14X28 2

612 | 32 |16735240060 Spring Das 1 20030401

NOTE

- 167 -




/2

FIG 613 HITCH & COVER Year/Month
T353NC 2020.07
NOTE

- 168 -




/2
FIG 613 HITCH & COVER vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
613 1 14443140091 CAP , PTO SHAFT 1

613 | 2 |v2183608016 BOLT , HEX/SP MBX16 0 20081224

613 | 3 |13605200012GB | COVER, SHIELD 1XIX1 1 20080924

613 | 4 |Vv2173608016 BOLT , HEX/S MBX16 1 20120501

613 5 16703172200GB BAR , DRAW 1X1X1 1

613 6 V4011600140 WASHER , SPRING M14 8 20080701

613 7 V2014614035 BOLT , HEX M14X35 2

613 8 15062470050 PIN , DRAW BAR D=28 1 20030401

613 | 9 |14215020020 PIN , LINK 0 20060401

613 | 10 |V3043600160 NUT , HEX/2 W16 1 20120502

613 11 (V2514414028 BOLT, STUD/2 M14X28 2

613 | 12 |Vv2013610030 BOLT , HEX M10X30 1 20030401

613 | 13 |V3043600100 NUT , HEX/2 W10 1 20030401

613 | 14 |S0973063031 PIN ASSY 1XIX1 1

613 15 (15252470010 RUBBER , CUSHION 1 20030401

613 16 [13602470020GB LINK , HITCH 1X1X1 1

613 17 [13602470010GB LINK , DRAW BAR 1X1X1 1

613 18 |Vv2003616070 BOLT , HEX M16X70 2

613 | 19 |15189240160 NUT , NYLON , M16 1XIX1 2 20090323

613 | 20 |V4011600160 WASHER , SPRING W16 0 20090323

613 21 |V2014614035 BOLT , HEX M14X35 2

613 22 V4011600140 WASHER , SPRING M14 8 20080701

NOTE

- 169 -




/. SHEET METAL & ROPS PART NO. T353NC-E-C7

FIG 701 HOOD (1) 171
FIG 702 BONNET 173
FIG 704 FENDER & REAR FRAME 175
FIG 704A FENDER & REAR FRAME 178
FIG 705 DASHPANEL 181
FIG 706 FLOOR PANEL 183
FIG 707 SEAT 185
FIG 708 FRONT & REAR MOUNTING 187
FIG 709 ROPS 189
FIG 710 FRONT & REAR MOUNTING 191
FIG 711 SEAL FLOOR & CABIN 193
FIG 712 CAB FRAME & DOOR 195
FIG 713 FRONT GLASS 197
FIG 714 SIDE & REAR GLASS 199
FIG 715 ROOF 201
FIG 716 HEATER 203

FIG 717 ROOF 205

-170 -



/2

FIG 701 HOOD (1) Year/Month

T353NC 2020.07

TH033EINC-E-T01

NOTE

- 171 -




/2
FIG 701 HOOD (1) Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
701 1 |13016022101GB FRAME COMP , HOOD 1X1X1 1

701 2 13012060070 RUBBER ,8.5X30X5 1X1X1 2 20120105

701 4 135602010180 WASHER , BIND SHAFT T=2.3 2 20120105

701 5 [16796024601GB BRACKET COMP , FUSE BOX 1X1X1 1

701 | 6 |V2323606016 BOLT , C/R HEX/SP M6X16 5 20070809

701 8 |V2173610025 BOLT , HEX/S M10X25 2

701 11 13016020010 BOLT,FIX 1X1X1 2

701 20 |13011122000GB BRACKET COMP , BATTERY 1X1X1 1

701 | 26 | 17686020600 LOCK COMP . HOOD IXIXL 1

701 | 27 |13256014200GB | STAY COMP , HOOD IXIXL 1

701 | 28 | 13256020650 CABLE ASSY , HOOD IXIXL 1

701 | 29 |15601160083 PIN, 06X16 D=6 1 20110113

701 30 |V4111600060 WASHER , PLAIN M6 0 20081201

701 | 31 | V5001920020 PIN, SPLIT 2x20 1 20120920

701 | 33 | V2053606040 BOLT, HEX C/R M6X40 2

701 | 34 | V4011600060 WASHER , SPRING M6 4 20040901

701 | 35 | V3002600060 NUT , HEX/1 M6 2

701 | 36 | V2183608030 BOLT , HEX/SP M8X30 2 20040401

701 37 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130

NOTE

-172 -




FIG 702

T353NC

BONNET

/2
Year/Month

2020.07

TINNISINC-E-THZ

NOTE

-173 -




H/E
FIG 702 BONNET Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
702 | 1 |13016202010SR |FRONT COVER IXIXL 1

702 2 [13016202020DW [NET, FR GRILL 1X1X1 1

702 | 3 [13016202030 NET , LH SIDE IXIXL 1

702 4 113016202040 NET , RH SIDE 1X1X1 1

702 5 [13016202050GB PLATE FR HOOD 1X1X1 1

702 7 [13016202600GB PLATE COMP , HEAD LAMP 1X1X1 2

702 8 [13016202300GB FRAME COMP , DAMPER 1X1X1 1

702 9 |[13016202700GB PLATE COMP ,RR HOOD 1X1X1 1

702 | 10 |13016202802GB | PLATE COMP , HOOD HINGE | 1x1x1 1 20080401

702 | 11 |13016202060 PIN, HOOD D=10 1

702 12 |13016202500GB FRAME COMP , HEAD LAMP 1X1X1 1

702 13 19959010010 EMBLEM 1X1X1 1

702 14 14446010150 WASHER , NET 18 20060701

702 15 |Vv4111600060 WASHER , PLAIN M6 0 20081201

702 | 16 | V3013600060 NUT .HEX NORMAL /2 M6 4 20080129

702 17 |14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221

702 18 |13156012160 NUT , ROUND HEAD 1X1X1 2

702 | 19 | V1122805012 SCREW , C/R FLAT M5X12 2 20080401

702 | 20 |19026563100 LAMP ASSY, LOW LH IXIXL 1 20110101

702 | 21 |19026563200 LAMP ASSY, LOW RH IXIXL 1

702 22 113016684100 HARNESS , LIGHT 1X1X1 1

702 | 23 | V2193606016 BOLT , HEX/SPL M6X16 2 20120710

702 | 24 | V2193606016 BOLT , HEX/SPL M6X16 5 20120710

702 | 25 | V2205408016 BOLT .HEX/R Mex16 4 20071207

702 | 26 | V2183608016 BOLT , HEX/SP Mex16 0 20081224

702 | 27 | V1122608016 SCREW , C/R FLAT Mex16 2 20080401

702 | 28 |13016202901 DAMPER ASSY IXIXL 2

702 | 29 | V3802600080 NUT , HEX FLANGE m8 1 20120501

702 | 30 | 16506020050 PIN 2 20060701

702 | 31 |13156300030 SPRING D-16 2 20060701

702 | 32 | V4111600080 WASHER , PLAIN m8 0 20120920

702 | 33 | V5001925020 PIN D2.5x20 25%20 0 20081201

702 | 34 |17136110060 INSULATOR , F 500X208*5 1 20111130

NOTE

- 174 -




/2

FIG 704 FENDER & REAR FRAME Year/Month

2020.07

T353NC

TINTISINC-E-TH

NOTE

- 175 -




/2
FIG 704 FENDER & REAR FRAME vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
704 1 14726063502SR FENDER COMP , LH 1X1X1 1 20120420
704 | 2 |13606060041 FENDER , LH xix1 1 20080220
704 | 3 |V2193606016 BOLT , HEX/SPL MBX16 5 20120710
704 4 V2123606012 BOLT , HEX /SP M6X12 2 20040401
704 | 5 |16606070031 CAP, 9 10

704 | 6 |14726071100 GRIP COMP xix1 0 20080825
704 7 35602010150 WASHER , BIND SHAFT T=2.3 0 20100402
704 | 8 |v4011600080 WASHER , SPRING VB 2 20081201
704 | 9 |v2183608020 BOLT , HEX/SP MBX20 4 20081201
704 | 10 |14726063602SR | FENDER COMP , RH xix1 1 20120420
704 | 11 |13026060050 FENDER , RH xix1 1 20080825
704 12 (13016060020 COVER ,LH RR LAMP 1X1X1 1

704 13 (V2205408016 BOLT .HEX/R M8X16 4 20071207
704 14 (Vv4011600080 WASHER , SPRING M8 2 20081201
704 | 15 |v2183608020 BOLT , HEX/SP MBX20 4 20081201
704 16 [14977035400SR FRAME COMP , RR FUEL TANK [1x1ix1 1 20080220
704 17 (14885251100 HOOK , TOPLINK D=5 1 20120105
704 18 (V5001920015 PIN , SPLIT 2X15 1 20081001
704 19 (V4111600060 WASHER , PLAIN M6 0 20081201
704 20 |14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221
704 | 21 |V2123606012 BOLT, HEX /SP MBX12 2 20040401
704 22 116997028201 SOCKET ASSY , TRAILER 1 20111130
704 | 23 |V1112605030 SCREW , C/R PAN M5X30 3 20070809
704 24 |V2013612035 BOLT , HEX M12X35 4

704 25 |V4111600120 WASHER , PLAIN M12 0 20090408
704 26 36217020030 WASHER , PULLEY T=45 4

704 | 27 |Vv4011600120 WASHER , SPRING W12 4 20090429
704 | 28 |\V3043600120 NUT , HEX/2 W12 3 20090408
704 29 113016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
704 | 30 |V2205408016 BOLT .HEX/R MBX16 4 20071207
704 | 31 |v2183608020 BOLT , HEX/SP MBX20 4 20081201
704 | 32 |Vv2183608035 BOLT , HEX/SP MBX35 2

704 33 |14777036302SR COVER COMP , TANK (PNT) 1X1X1 1

704 34 ]113607010011GB NUMBER PLATE 1X1X1 1

704 35 |13607010012GB NUMBER PLATE 1X1X1 1 20071101
704 | 36 |Vv2183608016 BOLT , HEX/SP MBX16 0 20081224
704 37 13606571000 REAR REFLECTOR 1X1X1 2

704 | 38 |13606630010GB | PLATE xix1 2

704 | 39 |\V3043600100 NUT , HEX/2 W10 1 20030401
704 | 40 |Vv2183610020 BOLT , HEX/SP M10X20 0 20070831
704 41 14326510280 GROMMET , 9X13X2 2

704 | 42 [14527023300 COMBINATION 1XIX1 1

704 | 43 | V2123606016 BOLT, HEX /SP MBX16 4 20081128
704 44 V2193606020 BOLT , HEX/SPL M6X20 6

704 45 113016061300 FIX PLATE , RR LAMP T=1.6 2

NOTE

-176 -




/2

Year/Month

FIG 704 FENDER & REAR FRAME
T25ING 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
FLATE CUNVIF | LA KR _
A S
| AMPCOVER -

NOTE

- 177 -




FIG 704A

T353NC

FENDER & REAR FRAME

/2

Year/Month

2020.07

- 3 THTHINE£TMA

NOTE

-178 -




/2
FIG 704A FENDER & REAR FRAME vear/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
704A 1 14726063502SR FENDER COMP , LH 1X1X1 1 20120420
704A| 2 | 13606060041 FENDER , LH xix1 1 20080220
704A| 3 |Vv2193606016 BOLT , HEX/SPL MBX16 5 20120710
704A 4 V2123606012 BOLT , HEX /SP M6X12 2 20040401
704A| 5 |16606070031 CAP, 9 10
704A| 6 |14726071100 GRIP COMP xix1 0 20080825
704A 7 35602010150 WASHER , BIND SHAFT T=2.3 0 20100402
704A 8 V4011600080 WASHER , SPRING M8 2 20081201
704A| 9 |Vv2183608020 BOLT , HEX/SP MBX20 4 20081201
704A| 10 |14726063602SR | FENDER COMP , RH xix1 1 20120420
704A | 11 |13026060021 FENDER , RH MUD GUIDE T=3.5 1
704A | 12 |13016060020 COVER ,LH RR LAMP 1X1X1 1
704A | 12.1 | 13016060030 COVER , RH RR LAMP 1X1X1 0
704A | 13 |V2205408016 BOLT .HEX/R M8X16 4 20071207
704A | 14 |V4011600080 WASHER , SPRING M8 2 20081201
704A| 15 |Vv2183608020 BOLT , HEX/SP MBX20 4 20081201
704A | 16 |14977035400SR FRAME COMP , RR FUEL TANK [1x1x1 1 20080220
704A | 17 |14885251100 HOOK , TOPLINK D=5 1 20120105
704A | 18 |V5001920015 PIN , SPLIT 2X15 1 20081001
704A | 19 |V4111600060 WASHER , PLAIN M6 0 20081201
704A | 20 |14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221
704A | 21 |V2123606012 BOLT , HEX /SP M6X12 2 20040401
704A | 22 ]16997028201 SOCKET ASSY , TRAILER 1 20111130
704A| 23 |V1112605030 SCREW , C/R PAN M5X30 3 20070809
704A | 24 |V2013612035 BOLT , HEX M12X35 4
704A | 25 |V4111600120 WASHER , PLAIN M12 0 20090408
704A | 26 |36217020030 WASHER , PULLEY T=45 4
704A | 27 |V4011600120 WASHER , SPRING M12 4 20090429
704A| 28 |V3043600120 NUT , HEX/2 W12 3 20090408
704A | 29 |13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
704A | 30 |V2205408016 BOLT .HEX/R M8X16 4 20071207
704A | 31 |V2193608020 BOLT , HEX /SP M8X20 1
704A| 32 |V2183608020 BOLT , HEX/SP MBX20 4 20081201
704A | 33 |14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221
704A | 34 |V2183608035 BOLT , HEX/SP M8X35 2
704A | 35 |14777036302SR COVER COMP , TANK (PNT) 1X1X1 1
704A| 36 |V2183610020 BOLT , HEX/SP M10X20 0 20070831
704A| 37 |V2123606016 BOLT , HEX /SP MBX16 4 20081128
704A| 38 |V2193606020 BOLT , HEX/SPL MBX20 2
704A | 39 |13016061300 FIX PLATE , RR LAMP T=1.6 2
704A | 40 |17687023401 LAMP ASSY . STOP 1X1X1 2
704A| 41 14527023300 COMBINATION 1XIX1 2
704A | 42 |13016640010 PLATE , LAMP 90*40*2.3 2
704A | 43 |V2173612035 BOLT , HEX/S M12X35 1 20090407
704A | 44 |13015504001 JOYSTICK ASSY 1X1X1 1 20080401
NOTE

-179 -




/2

Year/Month

FIG 704A FENDER & REAR FRAME
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
704A | 45 |[13015203900 LEVER COMP . JOYSTICK 1X1X1 1
704A | 46 |4IMP500707 GRIP, JOYSTICK 1X1X1 0 20100827
704A | 47 |V3302600140 NUT , HEX FINE/1 M14 1 20080220
704A| 48 |[13015300010 COVER , JOYSTICK 1X1X1 1
704A| 49 |V2193606016 BOLT , HEX/SPL M6X16 5 20120710
704A | 50 |[13015302200 BRACKET COMP , JOYSTICK 1X1X1 1
704A| 51 [13016062000GB [IA;Q":F’E‘BS’%:.E ' ;: :: T=16 1
704A| 52 [13016063000GB || seimcin | T=16 1
704A | 53 |[13015504200 CABLE ASSY , JOYSTICK(790) |790 2
704A| 54 |14527103610 BOOTS 1

NOTE

- 180 -




FIG 705

T353NC

DASHPANEL

/2

Year/Month

2020.07

NOTE

-181 -




/2
FIG 705 DASHPANEL Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
705 1 |13016302000GB PANEL COMP , DASH 1X1X1 1

705 | 2 14946300020 INSULATOR , DASHPANEL IXIXL 1 20030901

705 3 [14216020051 RUBBER , CUSHION B 1X1X1 3 20030901

705 4 114326160020 RUBBER , CUSHION 1X1X1 5 20071011

705 | 5 [16606300021 CAP , 4WD IXIXL 1 20030901

705 | 6 |17686300201 INSULATOR IXIXL 1 20100616

705 | 7 16996300210 INSULATOR IXIXL 1 20030901

705 | 8 [16756300010 BOOT , STEERING HOSE IXIXL 1 20030901

705 9 [16701162101GB LEVER COMP , THROTTLE 1X1X1 1

705 10 |14141170050 LINING , 13X50X3 T=3 2

705 11 |Vv4111600080 WASHER , PLAIN M8 2 20120920

705 12 14041170080 SPRING , COMPRESSION 22 D=5 1

705 13 V3232600100 NUT , HEX SLOT & CASTLE M10 1

705 | 14 [V5001925020 PIN D2.5x20 25%20 0 20081201

705 15 |36104400180 WASHER T=1.0 1

705 | 16 [12661162300 T 1 20120105

705 17 V4111600060 WASHER , PLAIN M6 0 20081201

705 | 18 |V5001920020 PIN, SPLIT 2x20 1 20120920

705 | 29 |v2323606016 BOLT , C/R HEX/SP M6X16 5 20070809

705 30 | 14946300031 PLATE , CONNECTOR 1 1

705 | 31 [v2173608020 BOLT , HEX/S M8x20 1 20120501

705 | 32 [14946300010 CONTROLLER ASSY MONITER | 1x1x1 1 20060425

705 | 33 35017030080 BUSH , DU20X23X20 2 20110321

705 34 116606510210 CAP , RUBBER 30 1X1X1 2 20111005

705 35 |V2205408016 BOLT .HEX/R M8X16 4 20071207

705 36 | 17971040551 INSULATOR L=1400 0 20101027

NOTE

- 182 -




/2

FIG 706 FLOOR PANEL Year/Month
T353NC 2020.07
25
T s R
AN - g
-1 . . 15
: liéj___ZZZJ-J 10 L U', ’HF—"‘: 1 J.
?- ; 15: & )
»?9 i 2 2
12 P i
8

NOTE

- 183 -




/2
FIG 706 FLOOR PANEL vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
706 | 1 |16706312005GB | PANEL COMP , FLOOR 1XIx1 1 20090223

706 | 2 |36576180050 RUBBER , CUSHION 0 20050501

706 3 14576252200GB PLATE COMP 1X1X1 4

706 4 | V2014612075 BOLT , HEX M12X75 4

706 | 5 |V4011600120 WASHER , SPRING M12 4 20090429

706 | 6 |13016062601GB | STEP,COMP 1Xax1 1 20090320

706 7 |V2183610025 BOLT , HEX/SP M10X25 6

706 | 8 |16606062603GB | STEP,COMP 1Xax1 1 20080825

706 9 15817401130 GROMMET , 13X17X02 6 20061101

706 | 10 |12666311010 GLASS , FR 40 1Xax1 1 20131224

706 11 (13016311030 INSULATOR, GLASS 1X1X1 0 20131224

706 12 14527042500 NUT COMP , GLASS 1X1X1 5

706 | 13 |V2193606016 BOLT , HEX/SPL M6XL6 2 20120710

706 | 14 |V2163608020 BOLT , HEX/P MBX20 4 20080424

706 | 15 |V2183608016 BOLT , HEX/SP MBX16 0 20081224

706 16 [13016312102S SUPPORT , RH DASH FLOOR 1 20131224

706 17 (13016311020 GLASS, RH SUPPORT 1X1X1 1

706 18 (13016313100GB STAY SUB , SIDE MIRROR D=14 2 20071217

706 19 (V4111600120 WASHER , PLAIN M12 0 20090408

706 20 |Vv4011000100 WASHER , SPRING M10 0 20071217

706 21 |V3013600100 NUT .HEX NORMAL /2 M10 0 20071217

706 | 22 V3402600100 NUT , HEX CAP M12 0 20071217

706 | 23 |13606313000 MIRROR ASSY 1 20120510

706 24 (16706310011 MAT 1X1X1 1

706 25 |V4111600080 WASHER , PLAIN M8 2 20120920

706 26 |13016311102S SUPPORT , LH DASH FLOOR 1 20131224

NOTE

- 184 -




/g

6 707 SEAT Year/Month
. 2020.07
T303353NC -
i
|II -I i /J
Y Y
\\\ 1l
/ T303/353NC-E-T07
NOTE

- 185 -




H/E
Year/Month
FIG 707 SEAT
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
707 | 1 [13016112001 SEAT ASSY IXIXL 1 20100628
707 | 2 [14976312303GB  |PANEL COMP , SEAT IXIXL 1 20090121
707 | 3 |v2163608020 BOLT , HEX/P M8x20 4 20080424
707 6 [13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
707 7 |Vv2205408016 BOLT .HEX/R M8X16 4 20071207
707 8 (14946082200 INSULATOR , MAIN 1
707 | 9 [15276040020 CLIP, TRIM IXIXL 4 20100108
707 10 12136112001 SEAT ASSY 1 EU
SAFETY SWITUH AARNESS,
707 11 12136112110 SEA 1 EU
707 12 112136112100 SAFETY SWITCH , SEAT 1 EU
NOTE

- 186 -




=
a1 8| S
L%m
>
O
=
o
Z
2
O
=
14
<
L
4
o
-
Z
O
X
L
S o
~ 8
o 3
LL

T303/353NC-E-T08

NOTE

- 187 -



H/E
Year/Month
FIG 708 FRONT & REAR MOUNTING
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
DRACURKET CUNIF , KM

708 | 1 [130162522006B | o< U IXIXL 1 20080825

708 2 15966250010 INSULATOR 1X1X1 4

708 | 3 |v2183612020 BOLT , HEX/SP M12X20 2 20120830

708 | 5 |v4011600120 WASHER , SPRING ML2 4 20090429

708 6 |Vv2013612030 BOLT , HEX M12X30 6

708 | 7 [13015504001 JOYSTICK ASSY IXIXL 1 20080401

708 | 8 |v4011600080 WASHER , SPRING m8 2 20081201

708 | o |v3043600080 NUT , HEX/2 v8 1 20081001

708 | 10 |v2512608025 BOLT, STUD/2 M8x25 1

708 11 16706260012 BRACKET , RR LH MOUNT T=9 1 20110321

708 | 12 [16706260022 BRACKET , RR RH MOUNT T=9 1 20110321

708 | 13 [14272010160 CAP 3 20060425

BRACKET CUNF, RA
708 | 14 [130162522006B | U IXIXL 2 20080825
708 | 15 |v2173608025 BOLT , HEX/S M8x25 8 20080825
NOTE

- 188 -




/2

FIG 709 ROPS Year/Month

T353NC 2020.07

U 13 TSN TR

NOTE

- 189 -




H/E
FIG 709 ROPS YearMonth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
700 | 1 [13017028000 ROPS SUB , 2 POLES IXIXL 1 20080601

709 2 [14577027303GB PIPE COMP , UP 1X1X1 1

709 3 [16707027404GB FRAME COMP , LOW LH 1X1X1 1

709 4 116707027504GB FRAME COMP , LOW RH 1X1X1 1

700 | 5 [16507027801 BOLT, SET IXIXL 2 20060214

709 6 [16507027500 PIN COMP , FIXED 1X1X1 2 20060214

709 7 115186070020 BOLT , KNOB M8X31 3.4X3.4X4.4 2 20060214

700 | 8 |v3043600160 NUT , HEX/2 ML6 1 20120502

709 9 (V4111600140 WASHER , PLAIN M14 2 20071001

709 10 |Vv4011600140 WASHER , SPRING M14 8 20080701

709 | 11 |v3043600060 NUT , HEX M6 2

709 12 |16705143002GB BRACKET COMP , LH CHECK 1X1X1 1

709 13 |16705143102GB BRACKET COMP , RH CHECK 1X1X1 1

709 | 14 |V2014612160 BOLT , HEX M12X160 8

709 | 15 |v4011600120 WASHER , SPRING ML2 4 20090429

709 | 16 |v4011600100 WASHER , SPRING M10 1 20081001

709 | 17 |v3043600100 NUT , HEX/2 M10 1 20030401

709 | 18 |V3043600120 NUT , HEX/2 ML2 3 20090408

NOTE

- 190 -




/2

FIG 710 FRONT & REAR MOUNTING vear/Month

2020.07

T353NC

YearHonth

FIG 710 FRONT & REAR MOUNTING P1

e |\ N

13031253

NOTE

NOTE

-191 -




/2
FIG 710 FRONT & REAR MOUNTING vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
710 | 1 [13018027800GB |\ NTiNes (4 b 1X1X1 1

710 | 2 [13028028100GB |5 NTiNG (RED 1XIX1 1

710 | 3 |13028020060GB | COLLAR , MOUNTING (HST) 1X1x1 2

710 4 13347027300GB PLATE COMP 1X1X1 2

710 5 V2205408016 BOLT .HEX/R M8X16 4 20071207

710 6 (V2014612160 BOLT , HEX M12X160 2

710 7 V4011600120 WASHER , SPRING M12 4 20090429

710 8 V4111600120 WASHER , PLAIN M12 0 20090408

710 | 9 |V2173612035 BOLT, HEX/S M12X35 4 20090407

710 | 10 |V4011600120 WASHER , SPRING W12 4 20090429

710 | 11 |V3043600120 NUT , HEX/2 W12 3 20090408

710 12 | V2014612075 BOLT , HEX M12X75 2

710 | 13 |V4011600120 WASHER , SPRING W12 4 20090429

710 14 (V4111600120 WASHER , PLAIN M12 0 20090408

710 15 (15966250010 INSULATOR 1X1X1 2

NOTE

-192 -




/g

FIG 711 SEAL FLOOR & CABIN Year/Month
T353NC 2020.07
G 711 SCALILOON & CABIN S R E\
5
NOTE

- 193 -




/2
FIG 711 SEAL FLOOR & CABIN Yearionth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
711 1 13018033300 SEAL , SEAT 1X1X1 1

711 | 2 |13028033500 SEAL , FLOOR X 1

711 3 [13028020050GB COVER , REAR (HST) 1X1X1 1

711 | 4 |16606070031 CAP 9 10

711 5 (13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130

711 6 [16606510210 CAP , RUBBER 30 1X1X1 2 20111005

711 7 13156030021 INSULATOR 1X1X1 0 20081024

711 5 (13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130

711 6 [16606510210 CAP , RUBBER 30 1X1X1 2 20111005

711 | 10 | V2173608025 BOLT , HEX/S MBX25 8 20080825

711 11 |Vv4011600080 WASHER , SPRING M8 2 20081201

711 12 |Vv4111600080 WASHER , PLAIN M8 0 20120920

711 | 13 | V2183608020 BOLT , HEX/SP MBX20 4 20081201

711 14 V2123606020 BOLT , HEX /SP M6X20 4

711 15 |13018017300 INSULATOR , REAR M8 2

711 16 |13018013540 TANK , WASHER 1X1X1 1

711 17 ]13018013550 HOSE , NOZZLE 1X1X1 1

711 18 |13018017200 INSULATOR , SIDE 1X1X1 2

711 19 |13018017100 INSULATOR , FRONT 1X1X1 1

711 20 |V2113606010 BOLT, HEX/S M6X10 2

NOTE

- 194 -




/2

FIG 712 CAB FRAME & DOOR vear/Month
T353NC 2020.07
G 712 CAD MMAMC & DOOR w E\
A 12 e
j :'G@““ ’Tq’:i'";“’ﬁw
o_-__- J,z" 21| |
-/ [ClE
p .;, e WS 13
L ] 20
B
NOTE

- 195 -




/2
FIG 712 CAB FRAME & DOOR vear/Month
T353NC 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
712 1 13018013140 GLASS , DOOR (LH) 1X1X1 1
712 2 13018013240 INSULATOR , DOOR GLASS 1X1X1 2
712 3 13018013500GB FRAME COMP , DOOR (LH) 1X1X1 1
712 4 13018013350 PIN 1X1X1 4
712 5 V7081400100 E-RING 10 4
712 | 6 |13347023900 DAMPER , DOOR 1XIX1 2
712 7 V4111600080 WASHER , PLAIN M8 0 20120920
712 | 8 |V4011600080 WASHER , SPRING VB 2 20081201
712 | 9 |V3043600080 NUT , HEX/2 V8 1 20081001
712 10 (13347024700 GRIP , DOOR 1X1X1 2
712 11 (13018013410 COLLAR , PACKING 1X1X1 12
712 | 12 |13018013420 COLLAR C 1XIX1 12
712 | 13 |13018013340 CAP , NUT (M8) 1XIX1 22
712 14 (13347024400 LOCK ASSY, LH 1X1X1 1
712 15 (V2013608040 BOLT , HEX M8X40 4
712 16 13347023340 PIN , LOCK 1X1X1 2
712 17 (13018013430 NUT , SQUARE 1X1X1 2
712 18 (13018014200 HINGE , DOOR 1X1X1 4
712 19 |Vv2013608040 BOLT , HEX M8X40 8
712 | 20 |13347023250 CUSHION BOLT 1XIX1 2
712 21 13347023270 PACKING 1 1X1X1 10
712 | 22 |13018013150 GLASS , DOOR (RH) 1XIX1 1
712 | 23 |13018013600GB | FRAME COMP , DOOR (RH) 1XIX1 1
712 24 113347024500 LOCK ASSY , RH 1X1X1
NOTE

- 196 -




/2

FIG 713 FRONT GLASS Year/Month

T353NC 2020.07

YearHonth

FIG 713 FRONT GLASS P1

e |\ SN

13031253

NOTE

NOTE

- 197 -




/2
FIG 713 FRONT GLASS Yearionth
T25ING 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
713 1 |13018012001GB FRAME COMP , CABIN 1X1X1 1

713 2 (13018013110 GLASS , FRUPR 1X1X1 1

713 3 (13018013210 INSULATOR , FR GLASS (UPR) [1x1x1 1

713 | 4 |13347023260 BRACKET , GLASS X 2

713 5 |[Vv4111600060 WASHER , PLAIN M6 0 20081201

713 | 6 |V3002600060 NUT , HEX/1 M6 2

713 7 (13018013310 CAP , NUT (M6) 1X1X1 2

713 | 8 |13018013130 GLASS , FR LOW X 2

713 | 9 [13018013230 INSULATOR , FR GLASS (LOW) | 1xax1 2

713 | 10 |13347023250 CUSHION BOLT X 2

713 11 13347023270 PACKING 1 1X1X1 2

713 12 |Vv4111600080 WASHER , PLAIN M8 0 20120920

713 | 13 | V3043600080 NUT , HEX/2 g 1 20081001

713 14 13018013340 CAP , NUT (M8) 1X1X1 2

NOTE

- 198 -




H/E

FIG 714 SIDE & REAR GLASS Year/Month

2020.07

T353NC

Year!Honth
FIG 714 SIDE & REAR GLASS P

s |\

13031253

NOTE

10

NOTE

- 199 -




/2
FIG 714 SIDE & REAR GLASS Year/Month
T353NC 2020.07

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
714 2 (13018013260 INSULATOR , SIDE GLASS 1X1X1 2

714 3 [13347023250 CUSHION BOLT 1X1X1 8

714 4 113347023270 PACKING 1 1X1X1 6

714 5 |[Vv4111600080 WASHER , PLAIN M8 0 20120920

714 | 6 | V3043600080 NUT , HEX/2 g 1 20081001

714 7 (13018013340 CAP , NUT (M8) 1X1X1 8

714 8 (13018013170 GLASS |, REAR 1X1X1 1

714 9 (13018013270 INSULATOR , REAR GLASS 1X1X1 1

714 10 |13347024300 HINGE , GLASS (R) 1X1X1 2

714 11 13018013440 PACKING , REAR HINGE 1X1X1 2

714 12 13347023700 BRACKET , DAMPER (LH) 1X1X1 1

714 13 13347023800 BRACKET , DAMPER (RH) 1X1X1 1

714 14 13347024600 GRIP , GLASS (R) 1X1X1 1

714 15 |13347024100 DAMPER , GLASS (R) 1X1X1 2

714 | 16 |13347023290 PIN B IX1X1 2

714 17 V7081400060 E-RING 6 2

714 1 13018013160 GLASS, SIDE 1X1X1 2

NOTE

- 200 -




/2

FIG 715 ROOF Year/Month

2020.07

T353NC

Year!Honth E\
FIG 715 ROOF P1

|
wmzee |\ N/

13031253

35

36—

LY

83—=
3392

81

391

NOTE

12

NOTE

- 201 -




H/E
FIG 715 ROOF YearMonth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
715 1 |13347025200DW | ROOF 1X1X1 1

715 2 (13018013450 INSULATOR , ROOF 1X1X1 1

715 3 [13347025400 LAMP ASSY , WORKING 1X1X1 2

715 4 | V2403808030 BOLT , HEX FLANGE MB8X30 4

715 5 (13018013660 WASHER , PLAIN 1X1X1 0

715 6 13347023270 PACKING 1 1X1X1 8

715 7 (13018013420 COLLARC 1X1X1 4

715 8 [13347025100 PLATE , ROOF 1X1X1 1

715 9 [13347023270 PACKING 1 1X1X1 6

715 10 |V1112606025 SCREW , C/R PAN M6X25 3 20040401
715 11 |Vv4011600060 WASHER , SPRING M6 4 20040901
715 12 |Vv4111600060 WASHER , PLAIN M6 0 20081201
715 13 |13018015200 NUT , SPEED 1X1X1 8

715 14 13347026200 PANEL , SWITCH 1X1X1 1

715 15 |13018015400 SWITCH , WORKING 1X1X1 2

715 16 |13018015500 SWITCH , WIPER 1X1X1 1

715 17 ]13018015600 SWITCH , HEATER 1X1X1 1

715 18 |13347025300 LAMP ASSY , ROOM 1X1X1 1

715 19 V1112604025 SCREW , C/R PAN M4X25 6

715 20 |Vv4011600040 WASHER , SPRING M4 2 20081201
715 21 | V4111600040 WASHER , PLAIN M4 6

715 | 22 | V3012600040 NUT , HEX/2 M4 6

715 23 13018015700 COVER ASSY , GRILLE 1X1X1 4

715 24 V1122604012 SCREW , C/R FLAT M4X12 16

715 25 |V4111600040 WASHER , PLAIN M4 16

715 26 |V3012600040 NUT , HEX/2 M4 16

715 27 13347025600 WIPER MOTOR ASSY 1X1X1 1

715 28 |V4111600080 WASHER , PLAIN M8 0 20120920
715 29 |V4011600080 WASHER , SPRING M8 2 20081201
715 | 30 | V3043600080 NUT , HEX/2 m8 1 20081001
715 31 | 13347025700 ARM , WIPER 1X1X1 1

715 | 32 | V3802600080 NUT , HEX FLANGE m8 1 20120501
715 33 | 13347025800 BLADE , WIPER 1X1X1 1

715 34 13347036100 ROD , MIRROR (RH) 1X1X1 1 20100114
715 35 |13347036100 ROD , MIRROR (RH) 1X1X1 1 20100114
715 | 36 | V4011600120 WASHER , SPRING ML2 4 20090429
715 37 |V4111600120 WASHER , PLAIN M12 0 20090408
715 | 38 | V3002600120 NUT , HEX/1 ML2 2

715 | 39 |13018013620 CAP , NUT IX1X1 2

715 | 40 | 13606313000 MIRROR ASSY 2 20120510
715 | 41 |13018013520 WORKING LAMP , REAR 1X1X1 1

NOTE

- 202 -




/2

FIG 716 HEATER Year/Month

T353NC 2020.07

Year!Honth
FIG 716 HEATER P1

| —— /
e | S A

13031253

NOTE

14

NOTE

- 203 -




H/E
FIG 716 HEATER Year/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
716 1 13347026300 HEATER ASSY 1X1X1 1

716 2 [Vv4111600080 WASHER , PLAIN M8 0 20120920

716 | 3 | V3043600080 NUT , HEX/2 g 1 20081001

716 4 113347026410 HOSE A , HEATER (2050L) 1X1X1 1

716 5 [13347026420 HOSE B, HEATER (2710L) 1X1X1 1

716 7 116998202102 VALVE ASSY , HEATER 1X1X1 1 20040401

716 | 8 |13347023360 HOSE , DUCT X 2

716 9 [13347023400 PIPE , CONNECTOR 1X1X1 2

716 11 13347033170 ADAPTOR(M16X1.5) 1X1X1 1

716 | 12 | 14628202600 PIPE COMP X 1

716 13 19958200041 HEATER HOSE(IN, NO1) L=900 2

716 14 14241010040 CLIP, 45 D=45 4 20100402

716 | 15 |36503050020 CLAMP , HOSE 2 20100616

716 16 |13764020030 CABLE TIE, 140 14

NOTE

- 204 -




/2

FIG 717 ROOF Year/Month
T353NC 2020.07
Year ! Honth %
FiG 717 INTERIOR PART r :
mane |\
13031353
o PN
NV y N
S
G’ F .”'l‘.. :_ L.
5 S S
S g
P\
N\
! B
NOTE
16
NOTE

- 205 -




H/E
FIG 717 ROOF YearMonth
T25ING 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
717 1 12136305020 CAP , THROTTLECABLE 1X1X1 3
717 2 12136305010 CAP , RUBBER 40 1X1X1 10
717 3 (16606510210 CAP , RUBBER 30 1X1X1 2 20111005

NOTE

- 206 -




8. ELECTRICALS & HARNESS PART NO. T353NC-E-C8

FIG 801 BATTERY & MOUNTING 208
FIG 802 LAMP 210
FIG 803 INSTRUMENT PANEL 212
FIG 804 ELECTRIC SYSTEM 214
FIG 805 HARNESS (1) 216
FIG 806 HARNESS (2) 218

FIG 808 HARNESS 220

- 207 -



FIG 801

T353NC

BATTERY & MOUNTING

/2

Year/Month

2020.07

L

T303/353NC-E-61

NOTE

- 208 -




/2

Year/Month

FIG 801 BATTERY & MOUNTING
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
801 1 |14216000521 BATTERY ASSY , BX80R 1

801 | 2 |13016503001 HARNESS IXIXL 1 20080825

801 3 [14226870010GB PLATE , BATTERY SET T=16 1

801 4 114446210021 BOLT , BATTERY SET D=5.255.3 2 20120105

801 5 |[35605033020 WASHER , WIRE WITHDRAWAL |T=16 0 20100616

801 | 6 |V3002600060 NUT , HEX/1 M6 4

801 7 14886210020 CABLE ASSY , BATTERY 1X1X1 1

NOTE

- 209 -




/2

FIG 802 LAMP Year/Month
T353NC 2020.07
* NOT SERVICED SEPARATELY
NOTE

- 210 -




H/E
FIG 802 LAMP Yearionth
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
802 | 1 [13606522000 LIGHT ASSY , HEAD 1
802 | 1-01 | 13606522100 BLUB 55W/60W 1 B
802 | 2 [13606522000 LIGHT ASSY , HEAD 1
802 | 2-01 | 13606522100 BLUB 55W/60W 1 B
802 | 3 |V1112606025 SCREW , C/R PAN M6X25 3 20040401
802 | 4 [16998010080 SPRING , HC016 D-12 6 20100811
802 5 ]13251743000 LIGHT SET , WORKING LAMP 60X80X100 1
802 | 5-01 | 13251743010 BULB, 15V 35W 1 1
802 | 19 13606642000 LAMP ASSY 1
802 | 20 [13606642010 LAMP ASSY IXIXL 1
802 | 21 [13606640011GB |BRACKET, LH IXIXL 1 20060420
802 | 22 [13606640021GB |BRACKET , RH IXIXL 1 20060420
802 | 23 [v2173612035 BOLT, HEX/S M12X35 1 20090407
802 | 24 |v3043600120 NUT , HEX/2 ML2 3 20090408
802 | 25 |v4011600120 WASHER , SPRING ML2 4 20090429
802 | 26 |v4111600120 WASHER , PLAIN ML2 0 20090408
802 | 27 14886562000 LAMP ASSY , POSITION IXIXL 2
802 28 |14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221
802 29 14887024000 LAMP ASSY , NUMBER PLATE |1xix1 1
NOTE

-211 -




/2
Year/Month

FIG 803 INSTRUMENT PANEL
T353NC 2020.07
p
' 7 --- TINISINC-E-B3
NOTE

-212 -




/2
FIG 803 INSTRUMENT PANEL vear/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
803 1 13016602000 PANEL ASSY , INSTRUMENT 1X1X1 1

803 | 1-01 | 14826602010 TACHOMETER ASSY 1X1x1 1

803 7 13016031020 LABEL , LH CONTROL T=0.38 1

803 8 15537078530 LABEL , RH/KEY T=0.38 1

803 9 16626582402 SWITCH SET , ROTARY 5.0X5.0X28.5 1 20060425

803 10 13156642201 SWITCH , COMBI 6.8X10.1X31 1 20060502

803 11 (21124481000 SWITCH ASSY 1

803 12 (15616743300 SWITCH ASSY , ALTERNATOR 1

803 |12-01|36502702140 LAMP COMP , 12V 3.4W 1

803 14 14537072500 hazard SWITCH 1X1X1 1 20100827

803 15 (14527078550 LABEL,PTO T=0.38 1

803 | 16 |V1222604010 SCREW , C/R PAN/SP MaX10 4 20080401

NOTE

- 213 -




FIG 804

T353NC

ELECTRIC SYSTEM

/2
Year/Month

2020.07

TH03/35INC-E-8H

NOTE

- 214 -




/2
FIG 804 ELECTRIC SYSTEM Year/Month
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
804 1 (15606642500 SWITCH SET , PUSH 1

804 2 |15606642520 NUT IX1X1 1

804 3 14946642101 CASE ASSY . FUSE 1X1X1 1

804 4 114946642110 BASE SET , FUSE 1X1X1 1

804 5 114946642120 COVER SET , FUSE 1X1X1 1

804 | 6 15756230070 SEAL , FUSE xix1 1 20060101

804 | 7 [15936232030 FUSE , 20A xix1 2

804 | 8 |[15756230100 FUSE xix1 4 20060101

804 | 9 |[15756230110 FUSE xix1 3 20070801

804 | 10 |v2323606016 BOLT , C/R HEX/SP M6X16 5 20070809

804 11 |15606642401 FLASHER UNIT 1X1X1 1 20060425

804 14 |15186213200 SWITCH ASSY , STOP LIGHT 1

804 15 |14326210061 NUT , LOCK M12 2 B=19 2 20111103

804 18 |17686641110 RELAY , PREHEAT 1X1X1 1 20110608

804 | 19 [v2193606016 BOLT , HEX/SPL M6X16 5 20120710

804 | 20 [13266212001 HORN xix1 1 20120529

804 | 21 |v2113606012 BOLT , HEX /S M6X12 2 20081201

804 | 27 |13424020060 CABLE TIE , 250 xix1 2 20111227

804 | 28 [13764020030 CABLE TIE , 140 2

804 | 31 [v2173608020 BOLT , HEX/S M8X20 1 20120501

804 32 (14576640010 PLATE , 24X40 38X3.0 1

804 | 33 |14946212901 RELAY 5P pAMT-HZST: 1 20100616

NOTE

- 215 -




/2
FIG 805 HARNESS (1) Year/Month
TS53RC 2020.07

CONTRALER
HAZARD S/W SAFETY S/W

E \comsmmouﬂs;w [Sﬂ

- |
N\ | PANEL(L)
FUSE BOX \ \ / M
= {

R 5 ip
HARNESS (E/G) ' g pass

_\\ | - )

/ mm) \\

2| ™
1 i

= PANEL(TACO) 1
linnnn . / HARNESS(REAR)
) / - /
\___// prosw  OOCO / ﬁ]‘

w Fﬁ/f EARTH CTY
PTOMODE S/W = <

g PANEL(R)
. N |

e
FLASHER UNIT / o

g‘; i y 45 M
STOP S/W @

KEY S/W

TRAILER SOCKET =\ ,;gER LAMP
o =

POSITION LEVER ElMlT S/W \—u LAMP(R)

' \ REAR(COMBI)LAMP(R) | /
4 ey /
HARNESS(MAIN) \ /’ H
Y

e HEE[COMBI]LAMP{L}

| \ /
Iﬁh‘i' \ = EARTHIL)

. «/— TURN SIGNAL(L)
e TAIL LAMP(L)
, FUEL TANK
2 ~___ /= EARTH(R)
T303/353NC-E-805 . \ THRR SEGNALIR)
. TAIL LAMP(R)

g

PTO VALVE

NOTE

- 216 -




/2

Year/Month

FIG 805 HARNESS (1)
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
805 | 1 [13016683000 HARNESS ASSY , MAIN IXIXL 1

805 | 2 [13016683602 HARNESS ASSY , RR IXIXL 1 20100329

805 3 |[14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221

805 4 115606660040 BAND IX1X1 1

805 5 [13764020030 CABLE TIE, 140 1

NOTE

-217 -




Year/Month

2020.07

HARNESS (2)

FIG 806

T353NC

H31HVIS
n

N-HOLYNHILTV &

ém_mwa JIDHYHD

L R 4

HOLVNHILIV

199 m_n/ 7 Aviad Luvis

AV13H MOTD

felaYe

70S 13nd diind 13nd Eoﬂmw:m zEE&

HOSN3IS ™
3Y4SS34d 110

e ﬁT

(NIVW)SSanyyn  H3LdNEILNI

39N07d M09

& [
(v09)asn4d mo19

TINISINC-E-H06

NOTE

-218 -



/2

Year/Month

FIG 806 HARNESS (2)
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
806 | 1 |13016682001 HARNESS ASSY , E/G IXIXL 1 20090326

806 | 2 |36502612620 FUSE , BLOW 50 3 20040401

806 | 3 |30A8700600 CONNECTOR(3P), MHI IXIXL 1 20040301

806 | 4 |19026802120 FUSE , SLOW BLOW 60 1

806 5 (13244020060 BAND , HARNESS 5

NOTE

- 219 -




/2
FIG 808 HARNESS Year/Month
T353NC 2020.07
NHE.DT E WIPER MOTER mmmm@m el
£ | ELEH E% T
52 i i p
- ¥ gr i

WASHER TANK

il

%/

NOTE

- 220 -




H/E
Year/Month
FIG 808 HARNESS carvon
T25ING 2020.07
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
808 | 1 |13187025600 HARNESS ASSY , MAIN 1 20100224
808 | 2 |13018016600 HARNESS ASSY , DIRECTION | 1x1x1 2
808 | 3 |13764020030 CABLE TIE , 140 6

NOTE

-221 -




9. WEIGHT,LABEL,TOOLS PART NO. T353NC-E-C9

FIG 901 WEIGHT 223
FIG 902 TOOL & ACCESSORY 225
FIG 903-1 LABEL 227
FIG 903-2 LABEL 229
FIG 904 LABEL 231

FIG 904 LABEL 233

- 222 -



FIG 901

T353NC

WEIGHT

/2

Year/Month

2020.07

NOTE

- 223 -




/2

Year/Month

FIG 901 WEIGHT
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
901 1 |13019400070GB WEIGHT , 18KG 1X1X1
901 2 14579130030 BOLT , WEIGHT FIXED 9T
901 3 [Vv4111600140 WASHER , PLAIN M14 2 20071001
901 4 |Vv4011600140 WASHER , SPRING M14 8 20080701
901 | 5 |[v3043600160 NUT , HEX/2 ML6 20120502
901 | 6 [13604073200GB | TOWING HOOK COMP IXIXL
901 7 |Vv2023612045 BOLT , HEX FINE M12X45
901 | 8 [13603063000 PIN ASSY
901 | o V3343600120 NUT , HEX FINE/2 ML2 0 20090408
901 10 |14759132101GB BRACKET COMP , WEIGHT 1X1X1
901 | 11 |V2173612030 BOLT , HEX/S M12X30
901 12 |Vv4111600120 WASHER , PLAIN M12 0 20090408
901 | 13 |v4011600120 WASHER , SPRING ML2 4 20090429
NOTE

- 224 -




FIG 902

T353NC

TOOL & ACCESSORY

/2

Year/Month

2020.07

NOTE

- 225 -




/2
FIG 902 TOOL & ACCESSORY YearMonth
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
902 | 1 |14509050001 TOOLS SET X 1 20120105

902 2 14019060050 SPANNER , RING 1

902 | 3 |V9361500150 PLIERS 150 1

902 4 V9201508010 SPANNER , OPEN 8X10 1

902 5 |[Vv9201512014 SPANNER , OPEN 12X14 1

902 6 [Vv9201513017 SPANNER , OPEN 13X17 1

902 7 |[Vv9201519022 SPANNER , OPEN 19X22 1

902 8 [Vv9201524027 SPANNER , OPEN 24X27 1

902 9 [Vv9451506100 DRIVER, C/R 6X100 1

902 10 |V9411506100 DRIVER , SLOT 6X100 1

902 | 11 |37614120021 BAG , TOOLS X 1

902 | 12 |14219060010 WRENCH , 22 1 20040501

902 | 13 |14219060031 PUMP , GREASE 350cC 0

902 | 14 [13019400010 Eﬁt@??f%é\:'\(' EL :‘:‘::;”*L ’ 1X1X1 1

902 | 15 |13019400020 AN ' 1 1

902 16 |11930535150 CARTRIDGE. OIL 1X1X1 1 20120105

902 | 17 |14446213202 KEY ASSY X 1 20071123

NOTE

- 226 -




FIG 903-1

T353NC

LABEL

/g

Year/Month

2020.07

A DANGER

Tris Trackr may i

Daatnor rjuny may resut
1R backer Suer v wi) ha ADPS
It kel o cscr
Hi.

v o e
5] S g st 1oes
| sarous injury ar doam may

ey

A WARNING

\Work in ventiatad
Area

Azpiication Wodel

AWARNING

K54

sk ihe bufler by lock
2icx with joystich e

15 el wherev:

imrament s oot cperation.

I él 4 WARNING |-
Elay clear ol raised Bosm
s buckat.

38

Fpa hands o
cizthing away ko)
rosating 1an and

bk ¥ il
serEus inuny.

NOTE

- 227 -




/2
FIG 903-1 LABEL Year/Month
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS

903-1| 1 |[14726400010 SEAL , HANDBRAKE T=0.25 1 20080220
903-1| 2 |[13109040031 LABEL , SPEED T=0.05 1

903-1| 3 |[12009040040 LABEL , HYDRAULIC CONTROL |T=0.05 1

903-1( 7 |[12009100120 LABEL , CAUTION FAN 1X1X1 2 20060425
903-1| 8 [12009100150 LABEL , WARNING RADIATOR |1xix1 1 20060425
903-1| 11 |12009100010 cpren e SER 1X1X1 1 20060425
903-1| 12 |12009100030 LABEL , WARNING EXHAUST | 1xaxt 1 20060425
903-1| 13 |[12009100160 LABEL , DANGER RIDING 1X1X1 1 20060425
903-1| 15 |[12009100190 LABEL , WARNING BELT 1X1X1 1 20060425
903-1| 18 |17689200050 LABEL , DIFF 1 20030301
903-1| 19 |12009100060 LABEL , WARNING DIFF IXIXL 1 20060425
903-1| 21 |14979020060 LABEL , PTO IXIXL 1

903-1| 22 |17689040920 LABEL . A T=0.05 1 20070103
903-1| 23 |17689040930 LABEL . B T=0.05 0 20080220
903-1| 24 |15189030060 LABEL , PORT T=0.05 1 20060425
903-1| 25 |15189030070 LABEL , PORT T=0.05 1 20080220
903-1( 27 |[14979010070 LABEL , SHIFT T=0.05 1

903-1| 28 |[13019040040 MARK ONAMENT , T303 1X1X1 2

903-1| 29 |13039040040 MARK ONAMENT , T353 IXIXL 2

903-1| 30 |13019040691 LABEL , ROPS IXIXL 1 20121029
903-1| 35 |12209045020 LABEL , ROPS WARNING T=0.05 1 20080220
903-1| 36 |12209045010 LABEL , ROPS DANGER T=0.05 1 20120105
903-1| 37 |17699100090 LABEL , WARNING JOYSTICK | 1xxt 1 20080825
903-1| 38 |17699100100 LABEL , WARNING JOYSTICK 1 20080825

NOTE

- 228 -




FIG 903-2

T353NC

LABEL

/2

Year/Month

2020.07

A WARNING

g | (B)

manual

PEEBID-017D
Tee-si0017a } |

A WA

®

Do rat refusl the tracior
while smaking or near
nacked flame or sparks
always stap engine belom
refusiing rectors. e

17

Always appiy the pack brake
when parking.

Failure 1o oondso AN Cause

[AWARNING]

T8

Do not use the
lever

A DANGER _

accidents a

EYp

Biraka pedals must always be
Totket togather when trvelling
an ihe highvay. This wil sasure
unifgrrm Braking and %rlq':‘uu
maximum stopping abilty sham
{5 st ony b made at
elow speads. p——

26

execpt working
on the field.

o nal adjust
thae tilt nani:'lo
when fraveling.

s\_ 4 33
LOW SULFUR FUEL

OR ULTRA LOW
SULFUR FUEL ONLY

1301-910012.0

34

A WARNING
S g

{ierescrbed dhow
T or i

20

NOTE

- 229 -




/2
FIG 903-2 LABEL YearMonth
2020.07
T353NC
KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS

903-2( 4 |[12009100080 LABEL , WARNING TILTING 1X1X1 1 20120105
9032| 6 |12009100020 LABEL , WARNING PARKING | 1xax1 1 20060425
9032| 9 12009100230 LABEL , CAUTION OPERATION | T=005 1 20060425
903-2| 10 [12009100130 LABEL , DANGER PTO X 1 20060425
903-2( 14 |17689100170 LABEL , CAUTION SAFETY 1 20060301
903-2| 16 |12009100210 LABEL , WARNING THROTTLE | 1xax1 1 20060425
903-2( 17 |[12009100050 LABEL , WARNING FIRE 1X1X1 1 20060425
903-2( 20 (12009100140 LABEL , WARNING DRAW 1X1X1 1 20120105
903-2| 26 |12009100070 LABEL , WARNING BRAKE IXIXL 1 20120105
903-2| 31 [13609040190 LABEL , CONTROL ID 1

903-2| 32 [13609040200 LABEL , CONTROL ID 1

903-2( 33 |[19959040230 LABEL , DRAW BAR 1

903-2( 34 |[13019100120 LABEL , LOW SULFUL FUEL T=0.5 0 20120105
903-2| 39 [12009430041 LABEL . 4WD 1 20080220

NOTE

- 230 -




FIG 904

T353NC

LABEL

/2

Year/Month

2020.07

7 & = reonrVRear 4
| ON . |
i| Low O HIG G’ puayﬂ
H_chE@FFEoRL WIPER WORKING LAMP ~ ROOM LAMP ~

|\ —F

1

—&]

- [&

AWARNING]

B2 /6

Never use the diff-
lock at high speed or
on the road as this
can cause rollover
and injury. e

3

A WARNING

FAST SLOW
M& a&w’\"

Always set the knob 1o lock when
1 Travelling on the roed.

2 Replacing blades on an imphement
3.Making adpstment to an implemeant
Sudden drepping of an mplement
AN CHUSE SEous injury or death

20D Kk

4

TI00/I03/353-K-904

NOTE

- 231 -




/2

Year/Month

FIG 904 LABEL
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
904 1 13018015300 LABEL , SW PANEL 1X1X1 1

904 | 2 [17689200050 LABEL , DIFF 1 20030301

904 | 3 [12009100060 LABEL , WARNING DIFF IXIXL 1 20060425

904 4 112009100040 LABEL , WARNING STOP VALVE | 1x1x1 1 20060425

NOTE

- 232 -




/g

Year/Month

FIG 904 LABEL
2020.07

T353NC

-ﬁ <> FRONT ” REAR

ol

ot || B[P
HEATER

CONTROL ')‘F -

1

- [&=3]

NOTE

- 233 -



/2

Year/Month

FIG 904 LABEL
2020.07
T353NC

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|FFECTVE| REMARKS
904 1 13018015300 LABEL , SW PANEL 1X1X1 1

904 | 2 [17689200050 LABEL , DIFF 1 20030301

904 | 3 [12009100060 LABEL , WARNING DIFF IXIXL 1 20060425

904 4 112009100040 LABEL , WARNING STOP VALVE | 1x1x1 1 20060425

NOTE

- 234 -




